INDIAN
MOTORCYCLE

e
,.“‘;gu332§3¥?§j;ji'@u>u»\»'outw»w>wow»now»:E:zt4

m”«*w«
e

h(ﬁﬁx:wu

.
a2 35,1::57«123<s>zf<?;?;¥;y;>e?z“§*v i
3 :w»x.<:X:753:3§3:?525§j(§2‘5 Laiad
i oo IS N L
sl et

s e
d ).."3 A{ £>..> e
Z.:..?i!ﬁ‘;i !E? i i!

s
RESEE

st LR
5258 ;:;::z;:;;:;&%:z aXaX:an%i:::x;;zs’::::::'> e
s ,g;;;;;g;gggg;ggg s

Sz

55 X\ff*‘ ST

:;;::f’“ VAQ«s.a.a.:fi\afifiif.,,,u4§(\(,‘\>.,a X a.-t;;;?ar S
o i L S
ot
GEGEEE

345!
e ;aﬁfzﬁzxé
i

srhEn,

”MA@X§ R
i 2 5 - TR
;;*zx:;mzvahm 3% PResN it s *;‘ 5 mm“,‘,X.s.m.zif;fz;:g?:rgi"ua
R i Sess el i il eI RS et b e T i
= _mpmnrett RS R s S R R R
i . iaVa;s~s'bv'§:e:e;z*°;v5:; S bR S
L SEEnhT s 03; S L SRR
Sl e prsi e

i

slecateryisledt frnt

sy TS T

& SR R
i EEEEE R el
i e R

s 4 ~f”"“‘
iéé i !V.:ggzezeyggstfwg_ SRR
il i

Signg .xt;eztae:e;cka;fﬂa\s;aie;

G n¥n‘n‘»‘e¢xg‘f;§;<

; :‘Zliff‘l“5vfi‘i§f323232;:2‘¥

SRS s
Dot

e

‘{?;{a‘, LR

T

Hclisst i i‘i;l
i oLt
H i

3&&;;.%«. oo

B R
e

ok SRR e T cHEREe : T, 3 G, b ‘““‘*“‘““‘(‘“‘"“‘Xfif?EEEEEEE

s,
R,



2002 SCOUT/SPIRIT PARTS
TABLE OF CONTENTS

8.

10.

11.
12.

AIRCLEANER ... e 1-2
BRAKES
Front btakes .cousmmmmemssmommnasssmemmmnssem i 2-2
Rear Brakes ...ccovvviiiiii e e e e 2-4
Rear brake lINeS......o..coiiioi i evi e 2-6
CARBURETOR ...t tn e i 3-2
CLUTCH
Wet clubehicnmessemm e e 4.2
COMPENSATING SPROCKET .......ooeveiiiieieeee e 5-2
DASH, BEZEL & SPEEDOMETER ..............ccoomiiiiiniis 6-2
ELECTRICAL
Battery oo 7-2
Electrical wire routing ...coovvveeiiiiieiiei e, 7-4
Electrical components .....coooveeiveeiiiiin e 7-4
Starter-& Jackshaft ..o mnnnsen 7-6
Stator@i ReOr s ssesp s s s 7-8
THEEEr Plate o 7-10
Wiring schematic ..o 7-12
ENGINE
Complete 8NZINES .o e 8-2
(B ] o L TP 84
CrankCase Cam COVEN ........viiireiirtiecis e eercerneeensenseen s 8-8
Cylinder & Cam gear .....ccocevivieiiive e 8-10
Cylinder head &: Piston ..oy o svmes srrmmmnns v 8-12
Flywheels & Connecting rods.........cooovviie i cie e, 8-16
Lifters, Pushrods & Pushrods covers ..ovvvviieiiieenineen, 3-18
Ol PUMID e e 8-20
Rocker box — E (polished die cast)......ccccoevveevineeienee 8-22
EXHAUST SYSTEM
SPIFIE et e e e 9-2
e T T 9-4
FENDERS
Front fender, SCout ..o v eeen 10-2
Rear Tenden, SEol s e rnm e sy 10-4
Front fender, SPirit.......ccoiivii e 10-6
Rear fender, SPIrit, ..o e e e 10-8
(00101120712 o S —————— RO ST . 11-2



13.

14,

15.
16.

17.

18.
19.

20,
21.
22.
23.

24,

25.
26,
27.
28.

2002 SCOUT/SPIRIT PARTS — TABLE OF CONTENTS

FORKS
RO 55 s s i s e e 13-2
L S 13-4
FRAME
Frame, Upper engine mount & Transmission mount ....14-2
FUEL TANKS ...t 15-2
HANDLEBAR CONTROLS
Front brake master cylinder & Mirror.............. . 16-2
Clutch Lever & Mirror .........oooeeevovieso 16-4
Left handlebar switches............oooooee oo 16-6
Right handlebar switches..........cooooovvovo 16-8

HANDLEBARS, RISERS & TRIPLE CLAMPS
Scout, Handlebar, Risers, Dampers & Triple clamps....17-2
Spirit, Handlebar, Risers, Dampers & Triple clamps ....17-4

KICKSTAND ... 18-2
LIGHTS

Front turnsignals & Headlight......................... 19-2

Rear turnsignals & Taillight, Scout......o.ovooo 19-4

Rear turnsignals & Taillight, SPITt e 19-6
OIL FILTER & MOUNT ... 20-2
OIL TANK......ooiiee e 21-2
PRIMARY CHAIN & ADIUSTER ... 22-2
PRIMARY COVERS

Primary covers, used until mid May 2002 ... 23-2

Primary covers, use began mid May 2002......cccovvnn. .. 23-4
SEATS

SCOUL ..ottt 24-2

SPINE et 24-4
SMOG ... 25-2
SWINGARM & SHOCK ABSORBERS ... ... . 26-2
TRANSMISSION ..........oooooovioiii 27-2
WHEELS, TIRES & BRAKE ROTORS

Front wheel, SCOUt......o.oovovvvieeeee 28-2

Rear wheel, Scout............coooovoveime 28-4

Front wheel, Spirit .........co..ooovmioeo 28-6

Rear wheel, Spirit ... 28-8



AIR CLEANER

SECTION 1



AIR CLEANER (SCOUT/SPIRIT)

$mog Bikes

0D00s-A




INDIAN PARTS CATALOG

AIR CLEANER (SCOUT/SPIRIT)

No. Part Description
1 07-800 .o Air Cleaner Cover, Logo, w/screws
2 07-806.............. Element
3 07-809 ..o Backing Plate
4 o7 |1 E— Cover screws
5 07-808 ............. Backing plate screw
6 07-816 ...cveeneeee Fast idle friction washer
7 07-817 e Fast idle steel washer
8 07-815 e Fast idle nylon washer
9 07-813 e Fast idle lever
10 00-001 e Threaded, Fitting, Adaptor, 1/2-13 x 5/8”
11 07-818 .............. Fast idle brass washer
12 03-321 ..o Fast idle lever screw
13 07-810 .o Vent hose
14 07-839 .. Backing plate plug
15 Shim
(o]0 G [ EReemm— 620 x .8807x.0257, S.5.
00-118 ..o .620 x .8807 x .0507, 5.5.
00-119 .. 620 x .8807 % .0757, 8.5.
16 00-115 e Screw, Backplate
17 00-114 ... Screw, Breather
18 00-116 civininians Washer, Flat, 1/2"x 7/8”x 017, silicone coated
19 00-122.............. Spacer, Breather Screw, Smog
20 07-811 ............. Cylinder head vent fitting



BRAKES

SECTION 2



BRAKES - FRONT (SCOUT/SPIRIT)

@

—




INDIAN PARTS CATALOG

BRAKES - FRONT (SCOUT/SPIRIT)

No. Part Description

1 96-250....c.uee. FHSCS 3/8™-16 x 14~
96-211 e FHSCS 3/8-16 x 1147

2 53176 Caliper Assembly, complete

3 NA . Plastic Shipping Plug

4 B1-021 . Brake Bleeding Screw

5 T Galiper Rebuild Kit

6 1/ PO —— Caliper Pistons

7 50005 .............. Brake Pads

8 53-104 .............. Front Caliper Bracket

9 09-020.............. Shim Kit

10 97-157 ., SHCS 5/16™18x 1"

11 50-050.............. Pad Retaining Bolt

12 96-994 ... BHCS, 3/8™-16x 1"

13 96:900-ecpenpinni Washer, Flat, 3/8” x 1/8” Thick




64\ REAR BRAKES (SCOUT/SPIRIT)




INDIAN PARTS CATALOG REAR BRAKES (SCOUT/SPIRIT)

No Part Description Year
1 96-211 ............. FHSCS, 3/8™16 x 14~

2 53176 ... Caliper Assembly, complete
3 NA e, Plastic Shipping Plug

4 51-021 .............. Brake Bleeding Screw

5 91-020.............. Caliper Rebuild Kit

6 17 O Caliper Pistons

7 50-005.............. Brake Pads

8 53-117 Caliper Bracket Spacer

9 50-057 oo Rear Galiper Bracket

10 09020 ..o 00000 Shim Kit

11 97-157 o SHCS, 5/16™18x 1~

12 50-050 ....Pad Retainer Bolt

13 96-341 .............. Set Screw 1/47-20



BRAKE LINE (SCOUT/SPIRIT)

i

[@%) &3

00023-A




INDIAN PARTS CATALOG

BRAKE LINE (SCOUT/SPIRIT)

No. Part Description

1 50-018.............. Washer, copper crush, 10mm
2 50-015 ... Banjo, straight

3 50-017 ... Banjo, bolt, 3/8™-24

4 TS o Brake line, braided, 17" (Scout/Spirit)
5 96-972 .. Clamp, Wire (Scout/Spirit)

6 96-840 .............. Bolt, hex, 5/16™18 x 3/4”

7 96-905............. Washer, lock, 5/16”

8 50-999............. Tee, brake

9 54-255............ Switch

10 50-030.............. Brake line, braided, 25 (Spirit)

50-048 ..............Brake line, braided, 26” (Scout)




CARBURETOR

SECTION 3



CARBURETOR (SCOUT/SPIRIT)

49

N
Rebuild Kit (not shown)
includes the following parts
2,3,4,5,7,8,9,11,13,14,15,16,
17,19,22,23,24,29,31,32,35,
36,37,38,39,40,41,42,46,47




INDIAN PARTS CATALOG

No. Part Description

1 0323000000000 Carb Body Assembly

2 03-301 .............. Throttle Shaft

3 03-302 .............. Throttle Plate Screw

4 03-303 ... Throttle Plate

5 03-304.......ccc.. Throttle return spring

6 03-305...cccosiuaiine Throttle spool

7 03-306....cc....... Throttle shaft lock washer

8 03-307 ...ccovnrn Throttle shaft nut

9 03-308.............. Throttle shaft nylon washer

10 03-309.............. Pump actuator [ever

1 O ELS (| Ee— Actuator spring

12 03-311 e Pump actuator arm

13 03-312 .............. 1dle mixture screw

14 03-313 ... [dle mixture screw spring

15 03-314 v [dle speed screw

16 03-313 ssvesvnnn Pump adjuster screw

17 032316 .vrains Idle speed / pump adjuster spring

18 03-317 e Plunger nut

19 03-318.............. Plunger spring

20 03-319............. Fast idle plunger

21 03-320 ... Cable guide assembly

22 03321 ....ccovuiis Float Pin Screw

23 03322 ..cvvvinn O-ring 1%™ E

24 03-323 .............. Bellows seal

25 03-324 .............. Bowl vent plug

26 03-325 ... Main discharge tube

27 03-326............ 0747 jet {pk of 5) 49-state
03349000 066" main jet  {pk of 5) Smog
03-351 ... Master jet pack  (Assortment)
03-352.....uu.... 064" Main jet  (pk of 5)
03-353 .............. 068" Main jet  (pk of 5)
03-354 o 070" Main jet (pk 0f B)
03-355 v 072" Main jet  (pk of 5)
D3-356 uvsevvsensa 0747 Main jet  (pk of 5)
03-357 oo 076" Main jet  (pk of 5)

28 03-327 e 0295” Intermediate jet {ea) 49-state, Pack of 3
03-350.............. .0280" intermediate jet (ea) Smog
03-358 .............. 03107 Intermediate jet (ea)
plets]ols — .0320" Intermediate jet {ea)
03-361 ...cccovenene .0330" Intermediate jet (ea)

29 03-328 ... Bowl] Gasket

30 03-329.....ccceeee Float

31 03-330 i Float pin

32 [ SA o 1 U——— Bow! scraw 10-24 x 5/8” (3 req’d)

33 03-332....c....... Carb bowl assembly

34 03-333...ce Bowl Plug

35 03-334 ... Seat o-ring

36 03-335;ccmii Needle

CARBURETOR {SCOUT/SPIRIT)



CARBURETOR (SCOUT/SPIRIT)

49

Rebuiid Kit (not shown)
includes the following parts
2,3,4,5,7,8,9,11,13,14,15,18,
17,19,22,23,24,29,31,32,35,
36,37,38,39,40,41,42,46,47




INDIAN PARTS CATALOG

CARBURETOR (SCOUT/SPIRIT)

No. Part Description

37 032336 000w Seat

38 08337 .ccecviviinna Ejector nozzle o-ring
39 03-338............. Pump pushrod

40 03-339 .o Ball check

4 03-340.............. Ball check spring

42 03-341 e Pump cap o-ring

43 032342 viiiinns Pump cap assembly
44 03-343 .............. Overflow hose

45 03-344 ..o Pump Cap Screw

46 03-345 ..o Diaphragm Spring
47 03-346 .............. Diaphragm

48 03-347 .o Bowl screw 10-24 x 2% (1 req’d)
49 03-348 ... Rebuild kit

50 01-075.....c..c..... Gomplete Carburetor



CLUTCH

SECTION 4



WET CLUTCH (SCOUT/SPIRIT)




INDIAN PARTS CATALOG

WET CLUTCH (SCOUT/SPIRIT

No. Part Description

i T1-113 . Snap Ring Corclip EX35

2 71-100. e Clutch Quter Comp

3 M/ A ommmsses Bearing (with hub assembly Only)
4 G [ [—— Ciutch Center Comp

5 NAA. o Snap Ring (with hub assembly only)
6 71-029 ..o Mut, Clutch Hub with Seal

7 1115 Adjuster Screw Nut

8 71114 Adjuster Screw

9 & = [ . — Bolt, Flange

10 71-108 .............. Spring

11 71-105............ Pressure Plate

12 71-103 ... Friction Plate

13 71-102............ Steel Plate

14 71-104 ............ Friction Spacer Plate

15 i o 7S Judder Spring

16 71-106....ccooeeee Judder Spring Seat\

17 112 T Plate Set

18 71-000 ..., Complete Clutch Assembly



COMPENSATING
SPROCKET

SECTION 5



COMPENSATING SPROCKET (SCOUT/SPIRIT)




COMPENSATING SPROCKET (SCOUT/SPIRIT)

INDIAN PARTS CATALOG

No. Part Description
1 71-481 Complete Assembly Only
96-844 .............. Washer, Flat, 1.1257i.d. x 1% 0.d. x .100" thick

96-241 ....ccooenn. Washer, Flat, 1/47i.d. x 2.8” 0.d. x .1507 thick



DASH, BEZEL
& SPEEDOMETER

SECTION 6



Gz\ DASH & INSTRUMENT PANEL (SCOUT/SPIRIT)

13

{TO TRANSMISSION)

00029-A




INDIAN PARTS CATALOG

No. Part Description
1 56-026 ....ccoeuen. Speedometer, electronic, M.P.H.
56-049 ... Speedometer, electronic, K.P.H.
2 56-103............. Bulb, speedometer
3 56-104 .............. D-ring
4 96-809.............. BHSCS,1/47-20 x 1%4” ,Chrome
5 96-920.............. Washer, Flat, A.N., Thin, 1/4”, Chrome
6 56-105.............. Bezel, Dash
7 94-009............. Harness, to Speedometer
8 DASH by Color, Scout
26-341 ............. Black
26-359 ..o Light Silver
26-360 0000000 Candy Apple Red
26-361 .............. Cobalt Blue
26-382 .o White
89-241 ........... Red
89-230 .............. Custom
DASH by Caoior, Spirit
26-341 ..o Black
26-333 .o Medium Silver
89-241 .............. Red
9 96-927 ..o Wagher, Flat, 1/4”, Chrome
10 96-806 .............. BHSCS, 1/4-20 x 3/4”, Chrome
11 26-450 .............. Rubber, Dash Liner
12 96-932 .............. Speednut, 1/4™-20
13 56-024 ... Harness, Transmission, Speedo Pickup
14 005158 s Nut, Nylon, Speednut
15 96-255 ....ucveveene BHSCS, 1/47-20 x 3/8”
16 26-032 .............. Dash Mount
17 94-130..............Cable, Patch (to Bezel LED's)
18 Lahel, Bezel

DASH & INSTRUMENT PANEL (SCOUT/SPIRIT)



ELECTRICAL

SECTION 7



BATTERY (SCOUT/SPIRIT)

To ail tank

Front of motorcycle

00021-A




INDIAN PARTS CATALOG BATTERY (SCOUT/SPIRIT)

No. Part Description

1 95-940.............. Strap, battery

2 94-012 e Cable, ground 10~

3 94-013 . Cable, battery positive red, 12~
4 117 W Battery, 12v sealed

5 26-404 ........ ......Tray, battery

6 95-943 .............. Pad (cut to size)



ELECTRICAL COMPONENTS (SCOUT/SPIRIT)

000G7-A




o ~ O WU B W N

MMMMMMNMM[\)_L_L_L_L—L—L—L—L—L—-L@
LDCO‘\JO)O‘IJEO\JI\J-‘DLDOD“JO‘JLH-D-OJM—‘D

Part Description

94-023 .....coonen Harness, auxilary wiring
94-027 ..o 4-way ground
94-076........c.... Harness controller
94-256 ..o Harness, ignition switch adaptor
94-047 oo Harness, main

94-256 ... Harness, ignition switch
96-620......ccen. Mount, zip tie
97-099.....ee. bolt, hex, 1/4™-20 x 1%~
96-916...0ccceene Washer, flat, 1/4” AN,
94-046 .............. Module, ignition

2 ST TR — Switch, ignition

94-150 .....ccc...ce. Trigger plate
86-906............... Washer, star, 1/4”
34-034 ..o Regulator/rectifier
96-857 .o Mut, 1/4™-20 hex
94-065 .....cccene. Horn

90-648 ...ccovvnne. Nylon button

90-642 ....ocvverenne Backing plate

94-078 .....ocee- Harness, horn
96-896.....ceune Washer, flat, 5/16”
96-905.............. Washer, lock, 51167
96-876 ... SHCS, 5/16™-18 x 3/4”
94-085 ...cuveee Plug wire set, black
94-077 v Harness, ignition coil
94-268 .............. Coil, ignition

96-901 ..o Washer, lock, #10
96-854 ... Nut, hex, #10
96-989.............. Rivet, 1/87x 1/4”

Q4-247 ..o Key, ignition, blank



STARTER & JACKSHAFT (SCOUT/SPIRIT)

00072-A




INDIAN PARTS CATALOG

No. Part Description
1 94-101 ... Starter, Black
94-090 ..............Starter, Polished
2 96-905 ... Washer, Lock, 5/16”
3 96-061 ............. Bolt, SHCS, w/patch, 5167 x 2
4 96-236 ...cccvevee Nut, K-lock, 5/16™-18
5 96-320 ..o Bolt, Studed, 5/16™18 x 2.623"
6 72-327 s Jackshaft Assembly
7 T1-475 e, Lock Tah

STARTER & JACKSHAFT (SCOUT/SPIRIT)



STATOR / ROTOR (SCOUT/SPIRIT)

Use 1507 thickness for wet clutch




INDIAN PARTS CATALOG STATOR / ROTOR (SCOUT/SPIRIT)

No. Part Description

1 94-079...cccennes Stator with Screws
2 94-102 ..o Rotor with washers



TIMING PLATE (SCOUT/SPIRIT)




INDIAN PARTS CATALOG

TIMING PLATE (SCOUT/SPIRIT)

No. Part Description

1 00120 .............. Rotor Cup

2 00-121 ..., Bolt, Ignition Rotor
3 94-150 .............. Timing Plate

4 00-055...............5crew, Timing Plate




WIRING SCHEMATIC

7-12

AALAVLS

o

(HONFTOS HALTYLS

BOSNAS WY ,.,@
{

Ny

o \mnu

By

TIOO NOLLINGT

G r

@

e

0

L8| wamoaxny ’ SAsOR
DIVAL TYTE —|Jm©_a H0EX ﬁ ,
. el e 7 seeod
== g — |l 500 @
_\W Rt Haa 6
WLl\ o % o 4] %
‘ ‘o VIINEE . =l -
Iy s
ww WATIOULANOD SSANAVIE
I
HOLLAS NOLLINOI
KHLLVE ] _— & .
= —f Jio
7 ; — - 18 by
|_| e
L.
1T

TORINGD 1497 E_ \1“11_
! T
i
[

HOLIMS SIS L4dT

HOLIMS HAWIRTT

HOLIAS KAOH r
1

L

F|
N
Y/
IHOYIAVEH
"
| Y .
| \ =
W | AWV TEAN
| A=
W A — R —
| B0LVOIONT ] -
\_
« m / .
¥OIYIaNT ; o / -
1w 5 JNO¥E THOR
i " .
MAWFE h\//_
i - W
N (ATNO dATHD} | "
HOTII048 4 V&
-ﬁ . y
14
HOLIMS TAved kuﬁ wlo
=)
HOIIMS HELAVLS ’
EESE_.T @l
TOTMS SI5 1HOM _| -
IS FOLVINOHY IDVLION
HOLIOILTY AL -

—f e
TOUINOD LHOTY //

—

e A




ENGINE

SECTION 8



COMPLETE ENGINE

S



INDIAN PARTS CATALOG

COMPLETE ENGINE ASSEMBLY

Na. Part Description

1 00-160.............. Complete engine assembly, 83 ci, black powder coat with
S&S carb, S&S polished die cast rocker boxes.
2002 Deluxe Spirit

2 00-161 ....eoeee.. Compiete engine assembly, 88 ci, non-painted with S&S

carh, S&S polished die cast rocker boxes. 2002 Scouts,
Standard & Deluxe 2002 Spirit Standard.



64\ CRANKCASE (SCOUT/SPIRIT)

as

516" - 1B x3 12"

P c
B a4
L 3 H 5M16"-24 x 5"
i i Hex bolt
s ©) 35
/ '”"f 516"~ 18 x 3 142"
R, £ . g i ex bolt
21 - Alignment stud 21 - Afignment stud

Left side case half

00019-A




INDIAN PARTS CATALOG

CRANKCASE (SCOUT/SPIRIT)

No. Part Description
1 00-186.............. Crankcase set, hlack,
00-192 .............. Crankcase set, non-painted
00-192 ............. Crankcase set, non-painted
2 03-600......ccceene Right main bearing race
3 Right main bearing assembly
03-601.............. Green
03-632 ..evveeeee White
4 03-602............ Main Bearing Retaining ring
5 03-603.............. Gam Needle Bearing Assembly
6 03-604.............. Gam lock washer
7 Gam thrust washer
(RS ELT0 T R— 0507
03-606.............. 055"
03-607 .............. .060"
03-608........... .065"
03-609.....ccceee. 07
8 01-361 ... Left Timken Bearing Assembly
9 03-610.............. Drive sprocket spacer
10 09-050..ccuvene Sprocket shaft oil seal
11 03-612 . Oil pump shaft bushing
12 Tappet guide (see tappet section)
13 03-613..cne Dhh 12pt. Screw 1/4™-20 x 7/8”
14 Tappet Gaskets
09-004 .............. Tappet guide housing gasket set
09-005 .............. Tappet guide housing gasket front
09-006 .............. Tappet guide housing gasket rear
15 03-614............. Crankease oil screen
16 03-615 .o Crankcase oil screen spring
17 03-542.............. Cover screw o-ring
18 03-541 ..o Gover screw
19 03-617 e Cylinder stud
20 03-618.............. Case bolt 1/4-28 x 514"
21 03-619............. Case alignment stud
22 03-620....cccuuen. Nut 1/4"-28
23 03-550.............. Flat washer 1/4” x 516" x 1/16”
24 03-622.............. Hex nut 511624
25 03-623............. Flat washer 5/16"x 11/16"x 1/16”
26 03-624 ............. Timing hole plug
27 03-625 .o Drain plug
28 (61811 (0] IRE— Oil pressure switch
29 03-626.............. 45° fitting 1/4” pipe male x 3/8” male hose
30 0325300y Hose fitting 1/8™-27 pipe male
31 03-628.............. Dowel pin .2507 dia x 1/2”
32 Gearcover (see gearcover section)
33 Gearcover gasket (see gearcover section)
34 03-630.............. Case bolt 5/167-24 x 57



( A CRANKCASE (SCOUT/SPIRIT)

516" -18x 3 /2"
Hex belt

35

Hex boit

37

21 - Alignment stud 21 - Alignment stud
Left side case half

516" - 24 x 5"

00019-A







(8 8\ CRANKCASE GEARCOVER (SCOUT/SPIRIT)




INDIAN PARTS CATALOG

No. Part Description

1 00-045.............. Gearcover, Flangeless, Blk Gloss Sub Assy
00-195 ..............Gearcover, Flangeless, Non-painted Sub Assy

2 09007 ensigsnnis Gearcover gasket

3 00123 ............. Flangeless Cover

4 00-124.............. Flangeless Cover Gasket

5 00-047 .............. Inner ignition Cover

6 00-048............. ignition cover gasket

7 05-022 ............. Points cover

8 00-049 .............. Screws 8-32 x 1/27

9 00-050.............. Gearcover Cam bushing

10 00-051 ... Gearcover pinion shaft bushing

11 00-052.............. SHCS 1/4=20 x 14~

12 00-053.............. Flat washer 1/4” x .474” x .050"

13 00-054...cccviiene Gearcover oil seal

14 00-055 ..ceea . Tirming Mech. Screw

15 00-056 .............. Std. Pan hd. Screw

16 00-057 .............. Wire harness clip

17 00-058.............. Outer Cover Clip

CRANKCASE GEARCOVER (SCOUT/SPIRIT)



CYLINDER & CAM GEAR (SCOUT/SPIRIT)

2 (rear), 1 (front, not shown)




INDIAN PARTS CATALOG

CYLINDER & CAM GEAR (SCOUT/SPIRIT)

No. Part Description
1 03-502.............. Front Cylinder with Piston & Rings, gloss black w/polished fins {Chief)
1 03-561 .............. Front Gylinder with Piston & Rings, gloss black {Scout/Spirit)
1 03-516 ... Cylinder, front, non-painted
1 00-202............. Cylinder kit, front with piston & rings, non-painted
2 03-503 .............. Rear Cylinder with Piston & Rings, gloss black w/polished fins {Chief)
2 03-562.............. Rear Cylinder with Piston & Rings, gloss black (Scout/Spirit)
2 (01 EL (e — Cylinder, rear, non-painted
2 00-201 .............. Cylinder kit, rear with piston & rings, non-painted
3 T o5 [ G—— Stud, Cylinder
4 03-603............. Bearing, Needle
5 03-604 .............. Lock Tab
6 Thrust Washer
03-605.............. Thrust Washer .050”
03-606 .............. Thrust Washer .055~
03-607 .............. Thrust Washer .060”
03-8608.............. Thrust Washer 0657
03-609............. Thrust Washer .070”
7 03-450 .............. Cam
8 03-423..............Gearshaft Nut
9 00-005.........c... Pinion Gear
10 03-422 .............. Woodruff Key
11 03-424 ... Spacer
12 Q5 E7 2L — Drive Gear, Qil Pump
13 01-074 .............Thrust Washer
14 01-073 ... Breather Gear



CYLINDER HEAD (SCOUT/SPIRIT)




INDIAN PARTS CATALOG

GYLINDER HEAD (SCOUT/SPIRIT)

No. Part Description
1 Cylinder Heads
00197 ............ Cylinder Head, Front, 88ci, non-painted, with seats & guides
00-199 .............. Cylinder Head, Rear, 88ci, non-painted, with seats & guides
DCE 5 e — Cylinder Head, Front 88ci, Black, with seats & guides
03-513 ., Cylinder Head, Rear, 88ci, Black, with seats & guides
2 Valve
08-600.............. Valve, Intake 2.0007 dia.
08-601 .. ........... Valve, Exhaust 1.605” dia.
3 Valve Seat
08-602 ............. Valve Seat, Intake 2.0007 dia.
08-603........... Valve Seat, Exhaust 1.605” dia.
4 Valve Guide
08-604............ Std.
08-605.............. +0017
08-606.............. +.002”
0L E1 <0 — +.003"
08-608.............. +.030”
5 08-609.............. Valve Spring Kit
6 LR [ —— Valve spring bottom collar .6307 lift
7 08-611 ............ Valve guide seal
3 Valve springs (reports to 90-2077)
[§f2E1 53 - N—— Inner
08-613.............. Middle
08-614............. Outer
9 01515 ST —— Top collar wear plate
10 08-616............. Valve spring top
11 08-617 .............. Valve spring keeper
12 08-618............. Head mount bolt 3/6™16 x 14~
13 08-619............. Flat washer 3/8”
14 08-620.............. Head Bolt kit
08-621 .............. 1.690" long
08-622 .............. 3.134" long
15 08-623.............. Head bolt washer
16 08-624.............. Exhaust port stud
17 (0F . T — Lock washer 5/16”
18 08-626............. Hex hd nut 5/16™-24
19 37-205............. (asket, Exhaust
20 08-629............ Intake manifold
21 08-630............. Soc hd 5/16™-18 x 17
22 03-623............. Flat washer 5/16”
23 Manifold Flanges
08-632 ............ Front
08-633 .............Rear
24 08-634............ O-ring, Intake manifold
25 (127X A——— Head Gasket
26 08-837.............. Pin Dowel .39”



CYLINDER HEAD (SCOUT/SPIRIT)




INDIAN PARTS CATALOG

No.

Part Description

CYLINDER HEAD (SCOUT/SPIRIT)

27

28

29
30
A

Piston with Rings

08-638 ............. Standard, Front & Rear, Set
08-639.............. +.0107, Front & Rear, Set
08-640 .............. +.020", Front & Rear, Set
Piston Only

08-641......c.o..... Standard, Front

08-642 .............. Standard, Rear
08-643.............. +.0107, Front
08-644.............. +.010", Rear

08-645 ............. +.020", Front

08-646 .............. +.020", Rear

Rings Only

08-647 ..............5tandard
08-648.............. +.010”

08-649 .............. +.0207

08-650.............. Wristpin

08-651 .......c...... Wristpin keeper

08-652 ....ccvunee Gasket, Base 3%~ x .018" steel”



FLYWHEEL (SCOUT/SPIRIT)

Note: Rods turned 180° in illustration for clarity.




INDIAN PARTS CATALOG

FLYWHEEL (SCOUT/SPIRIT}

No. Part Description

1 03-400 ... Connecting Rod Set

2 03-401 .o Front Rod Assembiy (Rod, Races & Wrist Pin Bushing)
3 03-402 ...ocoveee. Rear Rod Assembly {Rod, Races & Wrist Pin Bushing)
4 03-404 ..............Rod Wrist pin bushing

5 03-405 ...covovrnenn Front Rod Race

6 03-406......cccee Rear Rod Race

7 03-407 e Race Set (No. 5 & 6)

8 03-408 ...cccoveen, Race & bushing Set (No. 7 & 4)
9 03-409............ Rod Bearing retainer

10 03-410.............. Front rod roller bearing

11 (D15 & PO — Rear rod roller bearing

12 03-412 . Rod roller bearing set N/S

13 03-413............. Crankpin assembly

14 03-414 e Grankpin nut (2 required)

15 03-415 . Grankpin Key

16 03-416ccccoiiin Flywheel, set

17 03-417 e Sprocket shaft assembly

18 03-418 ..o Pinion shaft assembly

19 03-419.............. Sprocket shaft nut

20 03-421 ..o Pinion shaft nut

21 03-422 ...connee. Mainshatt key

22 03-423 sicovinsins Pinion gear nut

23 00-005.. e Pinion Gear (RED)

24 03-424 .............. Pinion gear spacer

25 03-425 ..ccovveee. Pinion shaft oil pump drive gear
26 03-427 oo Flywhee! Assembly



LIFTER, PUSHRODS & COVER (SCOUT/SPIRIT)

S

4




INDIAN PARTS CATALGG

LIFTER, PUSHRODS & COVER (SCOUT/SPIRIT)

No. Part Description
1 00-011 ..............0-Ring, Upper .675"x.135”
2 04-103.............. Upper Push Rod Tube
3 04-104.............. Gup, Push Rod Tube
4 07 25 ] S— Spring
5 04-101 . Washer, Steel .937 7 od x.7127 id x 040" thick
6 09-263 ... Q-ring, Middle .675"x .100"
7 04-102 ...covovenene Lower Push Rod Tube
8 09-264 ..............0-Ring, Lower 7/8" x 100"
9 04-106.........c.. Clip,Upper, 3.109”
10 01-07Dsusmsinnins Push Rod Adjustable, set of 45
11 00-012.............. Washer, Steel 1.048” od x .8957id x .0317 thick
12 Lifter Blocks
06-206.............. Lifter Block, Front, Black
06-205....cccene Lifter Block, Rear, Black
06-201 .............. Lifter Black, Front, Non-painted
06-202 ...c.o....... Lifter Black, Rear, Non-painted
13 Lifter Block Gaskets
09-005" s Lifter Block Gasket, Front
09-006 .............. Lifter Block Gasket, Rear
14 01-080............. Tappet Lifter, Hydraulic
15 03-613.............. Dhh 12pt. Screw 1/4™-20 x 7/8”
16 04-100 .............. Pushrod Cover Assembly, Qty 4, Includes 2-5, 7
17 09-008 .............. Pushrod O-ring kit, Qty 4, Includes 1, 6, 8
18 01-167 ... Pushrod Cover Assembly, Qty 1, Includes 1-9, 11



OIL PUMP (SCOUT/SPIRIT)

32 - Gasket Rebuild Kit {not shown)

31 - Master Rebuild Kit {not shown)
Includes: 4, 13, 16, 17, 18, 19, 21,

Includes: 13, 16, 18, 19 & 26

22,23, 25 % 76




INDIAN PARTS CATALOG

OIL PUMP (SCOUT/SPIRIT)

No Part Description
1 (71 Pump body assembly, cast - non replaceable
2 03-526............... Pump cover assembly
3 03-527 ..o Idler Shaft
4 09-350 .............. Seal, Drive Shaft
5 03-528 .............. Soc hd Plug 1/8-27
6 03-529.............. Fitting 90°
7 03-530.............. Supply/return hose fitting 1/8-27
8 03-531............. Soc hd plug 1/16™-27
9 03-532............... Slotted pan hd screw 10-32 x 1/4”
10 03-533 ..o Flat washer .192"x 400" x 1/32” (cast oniy)
11 03-534 ............. Supply idler gear
12 03-535............. Supply drive gear
13 03-536 .............. External retaining ring .382”i.d. x .021" ¢
14 03-537 ..o, Return idler gear
15 03-538.............. Return drive gear
16 03-539 ... Drive shaft key
17 03-540............. DOrive shaft
18 09-357 ...covenn... Pump hody gasket-Paper
09-353...coe Pump body gasket-mylar
19 09-352 ... Pump cover gasket-paper
09-354............... Pump cover gasket-mylar
20 03-541 .......c...... Check valve/relief valve cover screw
21 03-542 .............. O-ring
22 03-543 ............ Check valve spring
23 03-544.............. Check valve hall
24 03-545............ Relief valve
25 03-546............ Relief valve spring
26 03-547 ............. External retaining ring .366"i.d. x .025" tru-arc
27 03-548 .............. Bolt Hex 1/4™-20 x 14~
28 03-549 .............. Washer lock 1/4”
29 03-550............. Washer flat 1/4”x 5/87 x 1/16~
30 03-551............. Pump drive gear 24th
3 03-852.............. Master rebuilt kit paper std. Mylar by request
32 09-355 . Gasket rebuild kit paper
09-356 .............. Gasket rebuild kit mylar
33 03-553............. SHCS 1/4™-20x 24"
34 W Bsssscorewmseenencns Bolt, hex 1/4™20 x 2%~
35 R ELSTT: S Pump body assembly Billet
36 (L EL o — Pump cover assembly Billet

37 00196 ............. Oil Pump Assembly, Complete, Billet



ROCKER BOXES, DIE-CAST, POLISHED

—17

00006-A

S&3




INDIAN PARTS CATALOG

ROCKER BOXES, DIE-CAST, POLISHED

No. Part Description
1 08-001 ............. SHCS, 1/4"-20 x 3/4", with fock patch
2 08-004.............. Washer, flat, 1/4"
3 09-359............. Washer, flat, rubber covered, 1/4'
4 09-363............ Seal, gaskst, rocker cover
5 08-037 e SHCS, 1/4'-20 x 2", with lock patch
6 08-033 ..cceveree Bofi, hex, flange head, 5/16"-18 x 24"
7 08-012.............. Base, die cast aluminum, polished
] 09-009 ............. Gasket, bottom right rocker
9 09-010.............. Gasket, bottom rocker [left
10 08-032.............. SHCS, 1/4"-20 x 1", with washer
11 09-360......c00000; 0-ring, 1%'0.d. x 1/8" thick
12 08-034............ Support, rocker arm, die cast
13 08-005........... Washer, flat, 5/16"
14 08-003............ SHCS, 5/16"18 x 21
15 {110 5 A—— Rocker cover, die cast aluminum, polished
16 08-362............... Gasket kit — die cast rocker boxes, includes items 3,4,8,9,11
17 00-165 .....coeuenene Rocker cover kit — die cast aluminum, polished, with gaskets,
washers and hardware, includes items 1-15
18 Rocker Arm Shafts
01-199............. Shaft, rocker arm
01498 soimnss Rocker arm shaft kit, gty of 4 shafts
19 Rocker Arms
04-108.............. Rocker arm, front exhaust / rear intake
04-109............ Rocker arm, front intake / rear exhaust

04-107 ..o Rocker arm kit, gty of 4 arms



EXHAUST
SYSTEM

SECTION 9



EXHAUST SYSTEM (SPIRIT)

Wik in %

21 26 25 21 26 25

00028-A




INDIAN PARTS CATALOG

EXHAUST SYSTEM (SPIRIT)

No. Part Description

1 37-400 .............. Headerpipe 2 into 1 Chrome
2 37-401 ... Heatshield, REAR

3 37-402 .. Heatshield, FRONT

4 37-403 ... Heatshield, LOWER

5 i 0 F—— Muftfler Body, Chrome

6 37-405 ... Core, Assembly

7 37-406 .............. Muffler, Packing

8 37-407 .............. Silencer, Bracket

9 37-408 .............. 37 Disc (Qty 6)

10 37-409.............. 37 End Cap

11

12 STy —— Hose Clamp #24

13 37-412 BHSCS 1/4-20 X 1/278S
14 3743 .. Washer 1/4” Internal Lock 85
15 37-M4 .. SHCS 8-32 X 3/47 S8

16 37-205 e Gasket

17 L (77 P—— Retaining Ring

18 T i) e— Flange

19 3r-45....... Front Header Bracket

20 96-841 .............. Bolt Hex 5/16™18 X 1~
21 96-896............. Washer, Flat 5/16”

22 L2 GEL i o [, Washer, Large, Flat 5/16”
23 96-850............ Mut Hex 5/16™ Nylock

24 37-416.............. Clamp

25 96-818.............. Bolt Hex 5/16™18 x 14”
26 96-905 .............. Washer Lock 5/16™

27 96-837 o Bolt Hex 3/8™-16 X 2%~
28 96-904 ... Washer Lock 3/8”

29 96-805 .............. Washer, Flat 3/8”

30 96-900 .............. Washer, Flat, Thick 3/8”

37-109.............. Complete Exhaust System, Spirit



EXHAUST SYSTEM (SCOUT)




INDIAN PARTS CATALOG

EXHAUST SYSTEM (SCOUT)

No. Part Description
1 37205 Gasket
2 37164 ... Retaining ring, exhaust
3 3720280000000 Flange
4 37-300 ............. Exhaust pipe, front header
5 37-092 ... Heat shield, front
3] 374171 e Hose clamp, #24
7 37-093 ........... Heat shield, rear
8 37-301 e Exhaust pipe, rear header
9 P 1 0 [—— Mut, hex, 5/16™18, nylock
10 96-896 .............. Wagher, flat, 5/16™
11 Bracket, Exhaust
37-100 ... Black
37-011 Red
71 [ S White
7013 Sllver
12 96-895 ............. Washer, flat, 3/87,5AE, zinc
13 96-904 .............. Washer, lock, 3/8”
14 96-097 .............. Bolt, hex, 3/8™16 x 3/4”, grade 5, zinc
15 S | T T-bolt clamp, 134"
16 37-413 e Washer, internal star, 1/47, stainless steel
17 177: IO, BHSGS, 1/4™20 x 1/27, stainless steel
18 96-841 ... Bolt, hex, 5/16™ 18 x 17, grade 5, zinc
19 171 TR Muffler body, chrome, rear
20 17 ; FES—— Muffler core
21 I TTTIE End cap, tapered, chrome
22 37-302......ce Muffler, complete (19, 20, 21 & 26), rear
23 37-124 Complete system with mounting hardware (does not include 1, 2, 3, 11)
24 1V T Muffler, Complete Front (20, 21, 24 & 26)
25 T Muffler, Body, Chrome, Front
26 e Packing, fiberglass
27 08-626 .............. Nut, hex, 5/16™18, metal lock



FENDERS

SECTION 10



FRONT FENDER (SCOUT)

00004-A




INDIAN PARTS CATALOG

FRONT FENDER (SCOUT)

Na. Part Description
1 66-037 ocen. Light, front fender, new style
2 TSR T Bulb, front light (10 pack)
3 09-033...cccceee Rubber gasket
4 s p— Grommet, 1/8”
] Front fender by color
26-394 ... Black
26-395.............. Silver, light
26-396 .............. Cobalt blue
89-229 ... Candy apple red
89-256 ... White
89-296 .....ccvenee. Red
89-433 ... Black with fading hot rod flames
89-434 ... White/Silver tribal
89-441 ............. Black with chrome illusion flames
6 96-873 ... Screw, socket head cap, 5/16™-18 x 14"



REAR FENDER (SCOUT)

=
&

00041-B




INDIAN PARTS CATALOG
No.

REAR FENDER (SCOUT)

~ OO U1 W

10
1

Part Description

Aear fender

89-225 ..o Black

89-226.............. Light Silver

89227 o, Candy Apple Red

89-228 ............ Gobalt Blue

GIskr ST A— Pearl White

89-297 ... Solid Red

89-438............ Biack with fading hot rod flames
89-439 .............. White/Silver, tribal

89-442 ... Black with chrome illusion flames
150 [ — Grommet, 7/16”
89-309........... Splash guard strap

96-194 ... Pop rivet, 3/16”
90-598............ Splash guard

96-309 ............. Washer, lock, internal star, 1/2”
21320 LS 1 — SHCS, 1/2"-13 x 1%4”, chrome
Strut

90-474 .............. Black

90-634.............. Red

90-633.............. White

90635 coorinen Silver

96-333 ..............Washer, flat, aluminum, 3/16~
96-299............. Washer, flat, 3/8”, chrome

97-080............ BHSCS, 3/8"-16 x 3/4”, chrome




FRONT FENDER (SPIRIT)

nnaaAr »




INDIAN PARTS CATALOG

FRONT FENDER (SPIRIT)

No. Part Description
1 66-037 ............. Light, front fender, new style
2 66-015.............. Bulh, front fender (10 pack)
3 09-033............. Rubber gasket
4 41285 coerersne Grommet, 1/87i.d.
5 Front fender
26-329............ Black
26-337 ... Medium silver
89:298..cconned Black/Red
89-300............ Black/Silver
89-304 .............. Red/Cream
89-431............ Black with chrome illusion flames
89-432 ... Deep red with pearl flames
6 96142 e SHCS, 5/16™18 x 7/8”




REAR FENDER (SPIRIT)

Qa040-A




INDIAN PARTS CATALOG REAR FENDER (SPIRIT)

Ne. Part Description
1 Rear fender
26-331 .. Black
26-339 ... Medium Silver
89-299 ............ Black/Red
89-301 ..o Black/Silver
89-303.............. Black/Cream
89-305 .............. Red/Cream
89-435.............. Black with chrome illusion flames
89-436 ... Deep red with pearl flames
2 86123 .ot Grommet, 716"
3 89-309.............. Splash guard strap
4 96-194 ... Pop rivet, 3/16”
5 90-598 ............ Splash guard
6 96-909.............. Washer, lock, internal star, 1/2”
7 96-199 ..., SHGS, 1/2™-13 x 1147, chrome
8 90-474 .............. Strut, black
9 96-333............. Washer, flat, aluminum, 3/16”
10 96-9299............. Washer, flat, 3/8%, chrome
11 G080 cscsovnonns BHSCS, 3/8™-16 x 3/4", chrome



FLOORBOARDS

SECTION 11



FLOORBOARDS {SPIRIT)

—
)
=]
e
]
(=]
jr="
[
o
o
=
—
—




INDIAN PARTS CATALOG FLOORBOARDS (SPIRIT)

No. Part Description

1 171 R Floorboards For Polished Controls no logo,
Replace with 46-002

2 46-002 ... Floorboards With Hardware For Polished & Black
Anodized Controls with fogo

3 96-831 .o Shoulder Bolt, 10-24 x 1%

4 96-916 ... 1/4” A.N. Washer

5 96-9071 ..o #10 Lock Washer

6 96-862 ......cvnene 10-24 Nut



FOOT CONTROLS

SECTION 12



SCOUT FORWARD FOOT CONTROLS W/FOLDING PEGS

—
ha
N

ANNGa.A




INDIAN PARTS CATALOG

SGOUT FORWARD FOOT CONTROLS W/FOLDING PEGS

No, Part Description
1 41-307 .............. Sleeve, neoprene, 3/4" x 1/4"
p 41-306 ............. Sleeve, neoprene, 3/4" x 1
3 41-315 . Standard control tip polished
4 41-325............. Shift arm, polished
5 96-147 ..., FHSCS, 1/4"-20 X 1"
6 41-322 Axle, §.S.
7 41332 e Shift arm spacer
8 AN-077 oo Side shaft mounting bracket, black anodized
9 96-238 .............. SHCS, 1/2"-13 x 2%
10 97412550, FHSCS, 5/16"-24 x 1%
11 41-328 ... Shift linkage lever, polished
12 41205 oo Spacer, 5/16" id x 1/2" od x 1/2" length
13 49-305 .............. Heim joint, 5/16"
14 96-864 .............. Nut, acorn, 5/16"-24, chrome
15 96-848 ............. Nut, jam, 5/16"-24
16 49-198 ... Shift rod, 114"
17 96-799 ... BHSCS, 5/16"-24 x 1", chrome
18 96-273 ... SHCS, 1/4'-20 % 3"
19 96-895 ............. Washer, flat, 3/8"
20 96-904 .............. Washer, lock, 3/8"
21 96-064 .............. SHCS, 3/8"16 x 14"
22 41-083............ Clevis
23 41-062 .cocvviiiuns Bushing, buddy peg
24 41-068 .............. Pedai pivet, teflon
25 41-061 .............. Foot peg, pofished
26 41-304 ............. Sleeve, neoprene, 1" x 14"
27 41-305 .. Sleeve, neoprene, 3/8"x 1"
28 962335 v FHCS, 1/47-20 x 1"
29 96-152 ... FHSCS, 10-24 x 1/2"
30 41-241 ... Master cylinder lid
31 51-010.............. Master cylinder rebuild kit
32 41-240 ..., Brake actuator hoot
33 41-239 ... Brake actuator rod
34 96-850.............. Nut, hex, 5/16"
35 96-150 ... Washer, lock, 1/4", high collar
36 2151 155 — SHCS, 1/4"-20 x 214"
37 97121 SHCS, 1/4"-20 x 3/4"
38 Spacer
41-013 ... Black
41-056 ............. White
41-057 ... Red
41-058 .............. Silver
39 41-076 .............. Brake mount bracket, polished
40 i —— SHCS, 3/8"'-16 x 21"
41 41-340.............. Pivot assembly, polished
42 41-339............. Brake lever spacer, polished
43 A-317 e Brake lever, polished
44 21-242 o Brake tip, polished
45 41-241 .. Master cylinder body
46 T 210 F— SHCS, 3/8"-16 11"
47 49-208.............. Shift rod assembly, 14", center-to-center is 15%", includes 13,15,16
48 41-060 .............. Folding pegs, assembly, set of 2, inciudes 22,23,24,25,26,27,28
49 4078 Left side shift assembly

50 41-079 ............. Right side brake assembly



—h,

SPIRIT FORWARD FOOT CONTROLS W/FOOT BOARDS

00032-A




INDIAN PARTS CATALOG

SPIRIT FORWARD FOOT CONTROLS W/FOOT BOARDS

Na. Part Description

1 41-307 .............. Neoprene Sleeve 3/4"x 1/4”

? 41-306............... Neoprene Sleeve 3/4"x1”

3 ] o — Peg, Shift Lever

4 41-325 ..o F/B Heel toe Shifter Polished

5 96-147 ...oeeeee 1/4-20 x 1"FHCS

6 96-853 .............. 1/4™-20 Hex Nut

7 96-148 .............. 1/4-20 x 17 SHCS

8 A41-326 civenviiin F/B Shift Front Mount Assy Anodized
9 aB-149 ... 3/8-16 x 1" FHCS

10 41-327 v F/B Shift Mount Bracket Anodized
1 41-328.............. Shift Linkage Lever Polished

12 96-150........c...... 1/47 HiGlr Washer Z

13 96-15T .o 1/47-20 x 47 SHCS

14 41-329 ............. F/B Shift Rear Mount Brkt Anodized
15 41-330......c.c..... Pivot Axle

16 41-331 .. F/B Heel Toe Spacer Polished

17 A1-332 oo Shift Pivot Spacer

18 97-121 o 1/47-20 x 3/4” SHCS

19 NAA e Plastic Plug

20 b — F/B Brake Mount Bracket Anodized
21 41-334 ... F/B Brake Front Mount Assy Anodized
22 96-850 ...5/16” Hex Nut

23 L | 7 [ E— Brake Actuator Rod

24 41-240.............. Brake Actuator Boot

25 51-010 .. Master Cylinder Rebuild Kit

26 41247 e Master Cylinder Lid

27 96-152 .............10-24 x 1/2" FHCS

28 55-515 oo Master Cylinder Assembly (24, 25, 26, 27, 28)
29 41-242 .............. Brake Tip Polished

30 41-338............ F/B Brake Lever Polished

3 414339 v F/B Brake Lever Spacer Polished
32 41-340 ..o Pivot Assembly Polished

33 26-153 ............. 1/4-20 x 2%” SHGS

34 41-34 ... F/B Brake Rear Mount Anodized

35 MWB-154 ... 3/8™-16 x 1147 SHCS

36 96-904 ... Washer, Lock, 3/8”

37 41-342 .............. F/B Brake Bracket Spacer

38 49-305 .............. 5/16” Hiem Joint

39 96-848 .............. Nut, Jam 5/16™24

40 49998 o Shift Rod 11%”

41 49-205 ... Shift Rod Assembly 113" (includes 38, 39, 40) Center to Center distance = 13%”
42 97125 ... FHCS, 5/16-24 x 1%”

43 41200 cvvvsinins Spacer, 5/1671.d. x 1/27 0.d. x 1/27 length
44 9G6-864.............. Nut, Acorn, 5/16-24, Chrome

45 96-799 ..o BHCS 5/16-24 x 17, Chrome

46 -071. Left Gontrol Assembly

47 41072 Right Control Assembly

48 41-201 .......c.... Spacer, 1/4” thick

49 96-895 .............. Washer, Flat, 3/8”

50 96-062.............. SHCS, 3/8™16 x 1147

51 96-063 ... SHGCS, 3/8™16 x 137



FORKS

SECTION 13



FRONT FORKS (SCOUT)

JAYA NYSIHIWY

00338




INDIAN PARTS CATALOG

FRONT FORKS (SCOUT)

No. Part Description

1 31-091 ... Cap, Slider Tube

2 31-090 .o Spacer

3 314089 vl Qil Seal, Fork Tube Plug

4 31-088............. Plug, Fork Tube

E s 0-ring, Slider Tube Plug

B Retaining Ring, Oil Seal

7 31141 Qil Seal

s Spacer, oil seal

9 33-181 s Spring

10 smsseeswwea Damper tube with nylon seal

i | OO — Spring, top out

12 Cone, botioming

13 31154 e Nut, axle

14 33-204 .o Washer, flat, copper crush, 5167
15 s SHCS, 8mm-1.25"x 2bmm

16 06-875 ... SHCS, 5/16™18 x 114”7

17 32-114 Spacer, 1.68” length

18 A0-365 ..vireeeene Spacer, 1.75” length

19 31138 e Axle

72 e Fork slider, left, polished, Scout
2 s Fork slider, right, polished, Scout
27 S VO Bushing, lower

23 e Bushing, upper

24 Tube, fork

25 M-191 Assembly, left fork, polished, Scout
26 31192 Assembly, right fork, polished, Scout
W anmsmrmseaves Spacer, Preload, 4%~

28 30-050 v Reflector



FORKS — FRONT FORKS (SPIRIT)

AMERICAN MADE

00033-B




INDIAN PARTS CATALOG

No. Part Description

1 31-091 Cap, Slider Tube

2 31-090.......coe. Spacer

3 31-089.............. Qil Seal, Fork Tube Plug

4 31-088...cccven Plug, Fork Tube

7 H T ——— 0-ring, Slider Tuhe Plug

B s Retaining Ring, Oil Seal

7 31141 0Oil Seal

et Spacer, oil seal

9 33-181 i Spring

10 e Damper tube with nylon seal

TP s Spring, top out

12 Cone, hottoming

13 31-154 e Nut, axle

14 353-204 Washer, flat, copper crush, 5/16”

15 soesessaresan SHCS, 8mm-1.25"x 25mm

16 96-875 v SHCS, 5/16™18 x 147

17 31-067 .o Spacer, 3/471.d. x 14" 0.d. x 1%4” length
18 90-364 ... Spacsr, 1.417length

19 31-064 ... Axle

200 e Fork slider, left, polished

21 smeessese Fork slider, right, polished

22 e Bushing, lower

23 e Bushing, upper

24 Tube, fork

25 193 i Assembly, left fork, left fork, polished, Spirit
26 R [ [T/ SA— Assembly, right fork, polished, Spirit
I e Spacer, Preload 4%”

28 30-050 ... Reflector

FORKS — FRONT FORKS (SPIRIT)



SECTION 14



ENGINE & TRANSMISSIGN MOUNTS, FRAME (SCOUT/SPIRIT)

00050-A




INDIAN PARTS CATALOG

ENGINE & TRANSMISSION MOUNTS, FRAME (SCOUT/SPIRIT)

Na. Part Description
1 96-851 ... Nut, hex, 1/213
2 96-902.............. Washer, lock, 1/27
3 19991 covesconeny Race Steering Stem
4 96-834............... Bolt, hex, 3/8™16 x 1%~
5 96-904 .............. Washer, lock, 3/8~
6 96-900 .............. Washer, flat, thick, 3/871.D.
7 94-007 oo Mount, coil/engine
8 96-940.............. Cable guide, 3/8”
9 06895 v Washer, flat, 3/8”
10 96-855 .............. Nut, hex, 3/8™-24
11 95-379 .. Coil
12 94-G08.............. Cover, coil
13 96-879.............. SHCS, 1/4™-20 x 1%~
14 95-381 oo Mount, plate, coil
15 L [ Bolt, hex, 1/2-13 x 214~
16 96-893 .............. Washer, flat, 1/2”
17 96-069 ..............Bolt, hex, 3/8-24 x 14~
18 96-039.............. Bolt, hex, 3/8™-24 x 3%”, grade 8
19 96-074 .............. Nut, flanged, 3/8™-24
20 96-042 .............. Bolt, hex, 3/8™24 x 27, grade 8
21 Scout Frame
16-242 ............. Black
16-253.............. White
16-254 .............Red
77— Silver
Spirit Frame
16-242............... Black
22 96-075.............. FHSCS, 1/2"13 x 14~
23 96-909 .............. Washer, lock, internal, 1/2”
24 41-060.............. Buddy pegs, set
25 96-926 .............. Nut, nylock, 3/8™-24
26 10-100 .............. Transmission mount

27 96-836 .............. Bolt, hex, 3/8™-24 x 1%”, grade 5



FUEL TANK

SECTION 15



FUEL TANK (SCOUT/SPIRIT)

15-2

00042-A




INDIAN PARTS CATALOG FUEL TANK (SCOUT/SPIRIT)

No. Part Description

1 26-409 .............. Fuel cap Set (2), with keys, flush mount, non vented

2 96-907 .. Washer, star, 5/16"

3 26-430 .............. Hose, fuel, 516" x 74"

4 96-845.............. Bolt, hex 5/16™-24 x 14"

5 96-841.............. Bolt, hex, 51618 x 1’

6 96-905.............. Washer, lock, 5/16"

7 96-923............. Washer, flat, 5/16°1.d. x 1" x 1/8" thick

8 26-398 i Grommet & bushing set, set of 6

9 NAA oo Bushing

10 96-896.............. Washer, flat, 5/16'L.d. x 1" x 1/8" thick

11 96-840............. Bolt, 5/16™-18 x 3/4"

12 26-452 ... Hose, fuel, 5/16" x 2%"

13 96-776 ..coverve Zip tie, 4"

14 96-025 ....ocvee Clamp, crimp, 157

15 96-892 ..o Washer, flat, 1/2"

16 96-052...cne. Clamp, screw type, 1/4"

17 262302 Petcock

18 26-313 o Filter

19 89-247 .............. Decal, Spirit, left, Silver
89-246.............. Decal, Spirit, right, Silver
89-245............... Decal, Spirit, left, Gold
89-244.............. Decal, Spirit, right, Gold
oL L1 N Decal, Scout, Gold
89-243............. Decal, Scout, Silver
89-308.............. Decal, Scout, Black

20 29-909.............. Mount, upper fuet tank

21 29-901 ... Mount, lower, fuel tank

22 26-050 .............. Mounting kit, fuel tank

23 26-143.............. Hose, 5/16" x 6"

24 26-144 .............. Hose, 5/16" x 11"

25 26-145 ... Sieeve, heat

26 Spacer, [ower fuel tank

96-225 coivinse 060"x 1" x1.5", 8.5,
96-226 ......c.oe.e.. 100"x 1" x 1.5", 5.5.



&
A

FUEL TANK (SCOUT/SPIRIT)

00042-A




INDIAN PARTS CATALOG

No.

Part Description

FUEL TANK (SCOUT/SPIRIT)

27

28

Spirit right fuel tank by Color, 5.8 gallon

89-462 ...cooeen Black with chrome illussion flames
89-464 .............. Black, right

89-466 ..........o... Medium Silver, right
89-468.............. Black with red insert, right

89470 ..o, Black with silver insert, right
89-472 oo Black with cream insert, right
89-474 ..............Red with cream insert, right
89-480.....ceenee. Deep red with pearl flames

Scout right fuel tank by Color, 5.8 gallon

89-444 .............. Black, right

89-446 ......cc... Cobalt blue, right

89-448 ... Candy apple red, right

89-450 ... Light silver, right

89-452 ..o White, right

89-454 ... Red, right

89-458 ............. Black with fading hot rod flames
89-460....ccccen. White/Silver tribal
89-462...ccnens Black with chrome illusion flames

Spirit left fuel tank by Color, 5.8 gation

89-461 ....cveernnn Black with chrome illusion flames
89-463 .. ........... Black, left

89-465 ... Medium Silver, left

89-467 .o Black with red insert, left

89-469 ..o Black with silver insert, left
89-471 s Black with cream insert, left
89-473 v Red with cream insert, left
89-479 .o Deep red with pearl flames

Scout left fuel tank by Color, 5.8 gaflon

89-443 .............Black, left

89-445 .o Cobhalt blue, left

89-447 ..o Candy apple red, left

89-449 ....ccccee Light Silver, left

§9-451 ... White, left

89-453 ..o Red, left

89-457 e Black with fading hot rod flames
89-459 ..ot White/Silver tribal

89-461 ............. Black with chrome illusion flames



HANDLEBAR
CONTROLS

SECTION 16



FRONT BRAKE, MASTER CYLINDER & MIRROR (SCOUT/SPIRIT)

00012-A




INDIAN PARTS CATALOG FRONT BRAKE, MASTER CYLINDER & MIRROR (SCOUT/SPI

No. Part Description
1 43-008............... Mirror, teardrop
2 96-806 ....ccnnee BHSCS, 1/47-20 x 3/47, chrome
3 96-916 ...vvvvee Washer, flat, 1/47, AN
4 44033 . Clamp
5 41-051 oo, Master cylinder rebuild kit
6 41-052 ..nee Pushrod
7 41-093 . Pin, pushrod
8 96-398 ... Washer, flat, 5/16", chrome
9 96-906 ......ccoveene Washer, lock, 5/167, chrome
10 96-864 ........o..en. Mut, acorn, 5/167, chrome
11 A1-037 e Brake lever
12 s Screw
13 41-049 s Pivot hardware kit
14 assssssanees Brake line

BR:022 cnnsiviind 447, Scout

50-013 v 46", Spirit
15 s Banjo Bolt
16 50-029 .............. Washer, sealing
17 50-025 ...ccee, Banjo adapter, 35 degree
18 50-018 .. Washer, copper crush
1 semsmmees Master cylinder housing
20 41-026 ..o Gaskst, master cylinder cover
21 41-097 ._..........Master cylinder cover

22 96-870 ..coconeen Screw, Oval, Countersunk, #8



HANDLEBAR CONTROLS, CLUTCH (SCOUT/SPIRIT)

00053-A




INDIAN PARTS CATALOG

No. Part Description

1 43-008 ............. Mirror, teardrop

2 41-048............. Clutch lever pivot kit

3 96-249 ............ Spacer

4 41-034 ............. Clutch lever support

5 96-898 ............. Washer, flat, 5/16”, chrome

6 96-906 .............. Washer, lock, 5/16”, chrome

7 96-864 .............. Nut, acorn, 5/16”, chrome

8 41-019 ... Glutch cable pivot hardware kit
9 61-045.............. Clutch cable

10 Screw

11 41-021 e Clutch lever

12 AT-033 - ccerirnnanns Clamp

13 96-916 ... Washer, 1/47, AN

14 96-806 .............. BHSCS, 1/4™-20 x 3/4”, chrome

HANDLEBAR CONTROLS, CLUTCH (SCOUT/SPIRIT)



LEFT HANDLEBAR SWITCHES & GRIPS (SCOUT/SPIRIT)

1
I
8~ 5




Part

Description

41-031
41-032
43-523
43-524
41-275
96-136
96-032
96-028
97-000
41-600
95-164

41-020

Upper Left Switch Housing

Lower Left Switch Housing

Switch, Horn, Hi/l.o Beam

Switch, Left Turn Signal

Lock, Tab

Screw, #4-48 unf x 5/16”7

Washer, Lock

SHCS, 5mm - .8 x 10mm

10-32 x 3/16” Socket Head Set Screw
Handlebar Grips, Pair, Chrome, Billet
Connector, Female End Pin, 20-14

Handlebar Controls Kit includes: Switch Gear, Clutch Lever,
Master Cylinder & Throttle



RIGHT HANDLEBAR SWITCHES & GRIPS (SCOUT/SPIRIT)




INDIAN PARTS CATALOG

RIGHT HANDLEBAR SWITCHES & GRIPS (SCOUT/SPIRIT)

No. Part Description
i 41-029 .............. Upper Right Switch Housing
2 41-030....cccee. Lower Right Switch Housing
3 41-600 ......ou...... Handlebar Grips, Pair, Chrome, Billet
4 Throttle Gable
61-070 ...cccun.ee. Scout
5 ldle Gable
61-650........c..... Scout
6 43-521 Switch, On/0ff, Start
7 43-525 .. Switch, Brake Light
8 43-522 ..o Switch, Right Turn Signal
9 153 i 0 H—— Split Barre!
10 d1=2F 5 Lock, Tab
i1 96-136 ...cvenn. Screw, #4-48 unf x 5/16”
12 96-032 .....cceeee. Washer, Lock
13 96-028 .............. SHCS, 5mm-.8 x 10mm
14 95-164 .............. Connector, Female End
15 41-020 ...... Handlebar Controls Kit Includes: Switch Gear, Clutch Lever,

Master Cylinder & Throtile.



HANDLEBARS,
RISERS &
TRIPLE CLAMPS

SECTION 17



HANDLEBARS, RISERS & TRIPLE CLAMP (SCOUT)

—
s
r




INDIAN PARTS CATALOG

No. Part Description

1 97-157 ... SHCS, 5/16™18 x 1~

P 39-048.............. Top clamp

3 39-053 ..............Handlebar, 33~

4 39-047 .............. Risers

5 31-307 ... Set screw, 1/4™-20 x 3/8”
6 31-306.............. Stem bolt cover

7 96-078 ............. Bolt, hex, /818 x 14~
8 96803 v SHGS, 10-24 x 1/27

9 31-304 ............ Washer, notched, S.5., .630 id
10 39-022.............. Damper kit

11 96-994 .............. SHGS, 3/8™16 x 1~

12 H-311 Top, triple clamp

13 96-892 .............. Washer, flat, 1/2”

14 96902, Washer, lock, 1/2”

15 96-748 ............. Bolt, hex, 1/2-13 x 3~
16 33215 . Lower triple clamp assembly
17 96-972 ... Clips

18 96-903 .............. Washer, lock, 1/4”

19 ST HE | — SHCS, 1/4-20 x 1/2”

20 96-875 v SHCS, 5/16™18 x 114~

21 33-010.............. Dust shield set

22 19-942 .............. Bearing, neck

HANDLEBAR, RISERS & TRIPLE CLAMP (SCOUT)



HANDLEBARS, RISERS & TRIPLE CLAMP (SPIRIT)




INDIAN PARTS CATALOG

No. Part Description

1 97157 v SHCS, 5116™18x 1~

2 39-048......cu.ee Top clamp

3 39-033.....ccee. Handlebar, 314"

4 39-047 e Risers

5 31-307 oo Set screw, 1/4™-20 x 3/8”

6 31-306............. Stem bolt cover

7 96-078 ..o Bolt, hex, 5/8™-18 x 14"

3 896-603 .............. SHCS, 10-24 x 1/27

9 31-304 .............. Washer, notched, 8.8., .630 id
10 39-022 ............. Damper kit

1 96-994 .............. SHCS, 3/8-16 x 1~

12 3170 Top, triple clamp

13 96-892............... Washer, flat, 1/2”

14 96-902.............. Washer, lock, 1/27

15 96-748 .............. Bolt, hex, /213 x 3~

16 33-216............. Lower triple clamp assembly
17 96-972....cneee, Clips

18 03-549 .............. Washer, lock, 1/4”

19 96-031 ............. SHCS, 1/4™-20 x 1/2”

20 96-066 .............. SHCS, 5/16™18 x 117, with patch
21 33-010 ... Dust shield set

22 19-942 ... Bearing, neck

HANDLEBAR, RISERS & TRIPLE CLAMP (SPIRIT)



 KICKSTAND

SECTION 18



KICKSTAND (SCOUT/SPIRIT)

-k
e
X

P em— b
: ™

4

7 - Kickstand Assembly




INDIAN PARTS CATALOG

KICKSTAND (SCOUT/SPIRIT)

No. Part Description

1 96-866 .........c0ce Nut, Acorn

2 96-938 ..ooveeee Washer, Lock

3 42-052 .o Kickstand Stop

4 96-876 ...ceeeee. SHGCS, 5/16™18 x 3/47
5 96-905 .....comenee. Washer, Lock, 5/16”

6 42-089 .. Spring, Kickstand

7 42-048 ... Kickstand Assembly



LIGHTS

SECTION 19



HEADLIGHT & HOUSING (SCOUT/SPIRIT)

RS



INDIAN PARTS CATALDG HEADLIGHT & HOUSING (SCOUT/SPIRIT)

No Part Description

1 68-126 .............. Teardrop Headlight

2 66-010 .............. Gasket
3, nner Ring
T Inner Ring Rubber

5 66-087............ Bulb

6 66-008 .............. Lens
T, Outer Ring, Chrome
8 e, Screw, Outer Ring

9 i 1 o P, Nut, Nylock, 51618

10 96-228 ... Washer, Internal, Star, 5/16” z

11 24N 2 1 T— Spacer, 5167 1.d. x 1/2”0.d. x 1/4” length
12 96-082 .............. SHCS, 5/16™18 x 114" w/center hole

13 66-039.............. Mount Turn Signal Left

14 66-038.............. Mount Turn Signal Right

15 7L b [P—— SHCS, 1/4-20 % 3/4

16 66-063.............. Turnsignal, Left Rear, Right Front

17 66-064 .............. Turnsignal, Right Rear, Left Front/

18 e, Screw, #4 3/8 Phillips Flathead

19 66-027.............. Bulb

20 114 I Gasket, Turnsignal

21 68-007 ............ Lens, Turnsignal

22 66-023 ............. Meunt, Headlight

23 97-130 ... SHCS, 3/8-16 x 14~

24 86-725 .............. Nut, Nylock, 3/8™-16

25 96-895 ....Washer, Flat, 3/8”

26 96-889.............. SHCS, 3/8-16 x 1%~

2P seeeseens Grommet

28 84-490 .............. Connector, Male, .250" tah, 22-18 AWG

™
w
jd=]
&
[4%]
S
—

.............. BHSCS, #6-32 x 1/2”, Stainlesss Steel, Polished



(194\ REAR TURNSIGNALS AND TAILLIGHT (SCOUT)




INDIAN PARTS CATALOG

REAR TURNSIGNALS AND TAILLIGHT (SCOUT)

No. Part Description
1 Pt 3 LT [ License Plate Mounting Kit
2 17 Hardware Kit
Nut, Nylock, 1/47-20
Washer, Flat, 1/47, .7507 0.d.
SHCS, 1/4™-20 x 7/8"
117 PR Mount, Rubber, Thick, License Plate
68-059 ..o Reflector, Red
5 Reflector, License Plate Support
68-065 .............. U.S.
68-050............ Canada
6 96-927 .............Washer, Flat, 1/4", Chrome, .625" 0.d.
7 96-806 .............. BHSCS 1/4-20 x 3/4”
8 96-865......cc .. Nut, Acorn, Chrome
9 96-936 .............. Washer, Lock, 1/4” Chrome
10 NAA e Screw, roundhead, #10-32 x 3/8” w/housing only
11 96-076 .....cevee.e. Bolt, 5/16™24 x 2", Drilled, Grade 8
12 66-027 ..ovveeren Bulb, Replacement 1156
13 OV @sszmsasssn s Gasket, Turn Signal
14 68-0077 ... Lens, Turn Signal (Comes w/screw No. 10)
15 66-028.............. Bulb, Replacement 1157
16 09-350.............. Gasket, Taillight Lens
17 68-004.............. Lens, Taillight
18 96-550.............. Screw, Taillight, Lens
19 96-858 ... Nut,
20 96-230 ..o Screw, #4 x 3/8” Phillips Flathead sms, z
21 96-228 ..o Washer, Star, Internal Tooth, 5116, Zinc
22 66-053 ...conne Gasket, Taillight Body
23 66-020 .............. Mount, Turn Signal Right
24 09-022.............. Gasket, Turn Signal, Right
25 09-021 ............. Gasket, Turn Signal , Left
26 66-019............. Mount, Turn Signal Left
27 NAA e Taillight Body
28 66-062 ....ccc..... Taillight Housing Assembly
29 68-008 .............. Reflector, Left N/A
68-009.............. Reflector, Right N/A
30 66-063.......cc..... Complete Turnsignal RF/LR, includes 12-14, 20, 29
3 66-064 .............. Complete Turnsignal LE/RR, includes 12-14, 20, 29
32 66-025 ......ce. Turnsignal Kit (includes 30&31)



REAR TURNSIGNALS AND TAILLIGHT (SPIRIT)




INDIAN PARTS CATALOG

No. Part Description
1 2615 v License Plate Mounting Kit
2 72 T Hardware Kit
Nut, Nylock, 1/4™-28, Qty 3
Washer, Flat, /47, .7507 0.d., Qty 3
SHCS, 1/4-28 x 7/8", Chrome, Qty 3
27-750 .o Mount, Rubber, License Plate
68-059 ...cocee. Reflector, Red
5 Reflector/License Plate Support
68-065.....c.cco... u.s.
68-050...ccennn Canada
6 96-927 .....couvnee. Washer, Flat, 1/4”, Chrome, .625" 0.d.
7 96-806 ...ccevue BHSCS 1/4-20 x 3/4”
8 96-865 ...ocee Nut, Acorn, Chrome
9 96-936 .............. Washer, Lock, 1/4”, Chrome
10 1T W Screw, roundhead, #10-32 x 3/8” w/Housing Only
11 96-082 .............. SHCS, 5/16™18 x 14" w/hole
12 66-027 ..............Bulb, Replacement 1156
13 172 TR Gasket, Turn Signal
14 68-007 .............. Lens, Turn Signal
15 66-028 ........... Buth, Replacement, 1157
16 155 C1510 TRm— Gasket, Replacement, Taillight Lens
17 68-004 .............. Lens, Taillight
18 L3157 513 [N——— Screw, Taillight, Lens
19 68-003.............. Housing, TurnSignal, Left N/A
20 36-230 ..o Screw, #4 x 3/8” Phillips FlatHead sms, z
21 68-002.............. Housing, Turnsignal, Right N/A
22 66-053.............. Rubher Mount, Taillight
23 66-061 .............. Complete Taillight/TurnSignal Assembly
24 66-063 .............. Complete Turnsignal, Left
25 66-064 .............. Complete Turnsignal, Right
26 66-025 ............. Turnsignal Kit (includes #24/25)
27 68-001 .............. Taillight Body N/A
28 68-008 .............. Reflector, Left
68-009............ Reflector, Right
29 68-010.............. Taillight Wire

REAR TURNSIGNALS AND TAILLIGHT (SPIRIT)



OIL FILTER
& MOUNT

SECTION 20



OIL FILTER AND MOUNTS (SCOUT/SPIRIT)

/

h\\ a
BN N
ENGINE CRANKCASE )
(2) Vi

>




INDIAN PARTS CATALOG

OIL FILTER AND MOUNTS (SCOUT/SPIRIT)

No. Part Description

1 96-021 .eeeeceen Filter, Qil, Motor w/gasket
2 04-025.....coen. Housing, Gil Filter, Chrome
3 00-191........... Nipple, 3/8”, Qil Line

4 96-905 ..., Lockwasher, 5/16”

5 96-066 .............. SHCS, 5/16™18 x 14~



OIL TANK

SECTION 21



OIL TANK (SCOUT/SPIRIT)




INDIAN PARTS CATALOG

=
9

OIL TANK (SCOUT/SPIRIT)

Description

Washer, Hat, 5/16”

Bolt, Hex, 5/16™18 x 3/4”

....Rubber Bumper Mounts, Gil Tank

Mount, Rear, Gil Tank, Must Use With 26-009 (No. 19)
Washer, Flat, 1/4”

Nut, Jam, Nylock, 1/4™-20

Cap, Oil Tank, with milled level indicator

....0il Tank, Stainless Steel

W o -~ G BN -

—_ —
-

4 L 1 X o1 i
0 ~ & O B W N

—_
<O

Fitting, Hose, 80°, 1/8"npt x 3/8”, Chrome
Fitting, Hose, Straight, 1/8"npt x 3/8” Chrome
Fitting, Straight, 1/4™npt x 7/16” chrome
Clamp, Crimp Type, #210

Oil Line Separator (Qty required 2)

Hose, Drainline, 7/16” x 8”

Hose, Feedline, 3/8"x 18~

Clamp & Gover

Hose, Return 3/8”x 27.5”

Hose, Vent, 3/8”x 134" lang

Maunt, Black, il Tank, right & Left
{For Stainless Steel Qil Tank)

SHGS, 5/16™18 x 7/8”
Clamp, Hose, 17



PRIMARY CHAIN
& ADJUSTER

SECTION 22



CHAIN ADJUSTER, WET PRIMARY (SCOUT/SPIRIT)

N
o
N

00017-A




INDIAN PARTS CATALOG CHAIN ADJUSTER, WET PRIMARY (SCOUT/SPIRIT)

Na Part Description

1 71-125 . Chain, Primary

2 96-243 .o Bolt, Garriage 3/8™16 x 3”
3 10280 Anchor Plate

4 96-245.....c.c...... Screw, PH, 5/16™-18 x 3/4”
b 71-024 ............. Chain Tensioner

6 71-023.............. Shoe, Chain Adjustment

7 71-025............. Plate, Chain Tensigner

8 96-895 ... Washer, Flat, 3/8”

9 LT Nut, 3/8™16 Nylock

10 96-916............. Washer, Flat, AN., 1/4”

11 96-242 .............. Lock Tab, 1/4” Double Bolt
12 96-244............... Bolt, Hex, 1/4™-28 x 3"

13 71-006.............. Chain Adjuster Assembly (includes 2-12)



PRIMARY COVERS

SECTION 23



PRIMARY COVERS

™~

USED UNTIL MID MAY 2002

00038-A




Qo -~ O 0 B Q2 N

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

Part Description

Inner Primary

72-004 ...........c.. Black, Spirit

72-005 .. Polished, Scout

96-246 .............Pin, Dowe!

72-026 ..., Bushing

96-264......cms003 Lock Tab (pack of 10)

96-071 ..o Bolt, Hex, 5/16” x 2.5 w/Patch

96-072 ..o Bolt, Hex, 5/16” x 1.25” w/Patch
96-227 o Washer, Flat, 5/16" A.N.

96-066 .............. SHCS, 51167 x 1.25" w/Patch

09-034 ........... Gasket, Inner Primary to Motor
71-004.............. Seal

T1-188 i Snap Ring

71190 o Bearing

71189 ... Seal

09-035 ....cceuen. Gasket, Inner Primary to Outer Primary
21 [ T— Bushing

72-002 .............. Quter Primary, Polished

96-223 ... Washer, Flat, 1/4” with .390 0.D.
96-167 ..o, SHCS, 1/4™-20 x 2.25" {Quantity required, 11)
96-221 ..o SHCS, 1/4™-20 x 17 {Quantity required, 4)
72-326............ Gasket, Clutch Cover

72-325 e Gover, Clutch

(12— Inspection Cover with Bonded Gasket
956-886.............. SHCS, 1/4%-20x1.57

96-224 ............. SHCS, 1/4-20 x 5/8”

96-916.............. Washer, Flat, 1/4” A.N.

96-253 ... Washer, Drain Plug, Flat, Nylon

F V[ AS—— Drain Plug



PRIMARY COVERS

USE BEGAN MID MAY 2002

00009-A




INDIAN PARTS CATALOG

No.

Part Description

W o~ g N

P> R R RS PN PR RS PO ORD — — e b ek ek ek ek ek ek
L =~ O N WMo = O W o~ O Mo N - O

tnner Primary

72-329... Inner primary, polished, Scout, Scout DLX, Spirit, includes 1-3, 10-13
72-331 .............. Inner primary, black, Spirit DLX, includes 1-3, 10-13
96-246 .ccoovieena Pin, Dowel

i P e—— Bushing

96-264 .............. Lock Tab {pack of 10)

9%6-071 ... Bolt, Hex, 5/16™ x 2.5” w/Patch

96-072.............. Bolt, Hex, 5/16” x 1.25" w/Patch

96-227 ..ovvveve Washer, Flat, 5/16” A.N.

96-066 .............. SHCS, 5/16” x 1.25” w/Patch

09-034.............. Gasket, Inner Primary to Motor

71-004.............. Seal

71-188............. Snap Ring

71-190 ... Bearing

71-189.......... ... Seal

25018 inn Gasket, Inner Primary to Quter Primary

12:025 000, Bushing

72-320 . Outer primary, polished, Scout, Spirit, includes 1-3, 10-13
96-223 ... Washer, Flat, 1/4” with .390 0.D.

96-167 .............. SHCS, 1/4™-20 x 2.25” (Quantity required, 11)
96-221 ... SHCS, 1/4™-20 x 17 (Quantity required, 4)

72-326 Gasket, Clutch Cover

72-325.... Cover, Clutch

71-323 . tnspection Cover with Bonded Gasket

96-886 .............SHCS, 1/4™-20 x 1.5”

96-224 .............. SHCS, 1/4™20 x 5/8”

96-916............... Washer, Flat, 1/4” AN,

S [TErel Tt — Washer, Drain Plug, Flat, Nylon

71-007 ... Drain Plug

72-324 ... Gasket, Inspaction cover

PRIMARY COVERS



SEATS

SECTION 24



SEAT (SCOUT)

00034-A




INDIAN PAR ATAL(
24-3
No. Part Description B
1 62515 e Seat, Solo
2 96-914 ..o, Washer, flat, A.N., 1/27, chrome

3 1 TH LT — BHSCS, 1/2"-13 x 3/4” chrome



SEAT (SPIRIT)

&

00035-A




INDIAN PARTS CATALOG

SEAT (SPIRIT)

No. Part Description

1 62-097 ....coceoee Seat, fringed, Spirit Defuxe

2 96-806.............. BHSCS, 1/4™-20 x 3/4”, chrome
3 Lot LT R—— Washer, lock, 1/4' chrome

4 96-927 ..o, Washer, flat, 1/4" chrome

5 62-096 ... Seat, plain, Spirit Standard

6 96-991 ..o, Washer, flat, 1/47, nylon

7 96-914 ............. Washer, flat, 1/27, AN., chrome
8 96-805 .cvererne BHSCS, 1/2™-13 X 3/4”, chrome



SMOG

SECTION 25



SMOG SYSTEM — SCOUT/SPIRIT

00043-A




INDIAN PARTS CATALOG SMOG SYSTEM — SCOUT/SPIRIT

No. Part Description

1 00-022 .............. Reducer, 3/8"t0 1/8”

2 02-200............. Solenoid

3 96-111..............Hose, fuel rated 3167 id x 114~

4 09-203.............. Valve, one way

5 96-113 Hose, fuel rated 3/16”id x 8~

6 96-098.............. T- connector

7 96-112 oo Hose, 3/167x 54~

3 02-204.............. Restrictor

9 09-223 ............. Gasket, diaphram-to-aircleaner

10 96-548.............. Vent tube, fuel tank, smog bikes
00-166.............. Vent tube, fuel tank, non-smog bikes

11 96-120 ... Hose, 3/16™id x 30" vacuum

12 96-119 .............. Hose, fuel rated 5/32" x 30~

13 09-222 ..c i Gasket, carb-to-diaphram

14 02-202 ............. Vacuum spring diaphram

15 96-549 ... Hose, fuel rated 3/16” x 44~

16 96-086............. Boot, 90 degree fuel rated rubber

17 00-035............... Cannister, charcoal

18 96-853 ............ Nut, hex, 1/4™-20

19 96-8%4.............. Washer, flat, 1/4”

20 96103 .cccomnve Cannister, clip bracket

21 96-106 ............. Mount, cannister clip

22 96-813 ..o Screw, hex, 1/4"-20 x 1/2”, zinc, grade 5



SWINGARM
& SHOCK
ABSORBERS

SECTION 26



SWINGARM (SCOUT/SPIRIT)




INDIAN PARTS CATALOG

SWINGARM (SCOUT/SPIRIT)

No. Part Description
1 96-858 ............. Nut, 5/16™ 24, nylock
2 96-896.............. Washer, flat, 5/16”
3 90-616............... Adjuster, axie
4 16-160.............. Spacer
5 16-005 .............. Bearing, spherical
6 09-036.............. 0-ring, Buna-N, 7/8” o.d. x 1/8” thick
7 16-070.............. Pivot tube
8 L1575 0 ) —— Bolt, hex, 1/2-13 x 1.2", 5/8” dia shoulder
9 18200 T Washer, flat, 5/8”
10 16-213 .............. Shock absorber
11 177 TS Screw, set, M6-1 x 6mm
12 18-035 ... Cover, swingarm pivot holt
13 96815 .o Bolt, hex, 3/4™-16 x 3"
14 96-913............. Washer, lock, internal, 3/4~
15 Swingarm
89-213 ............. Black, Scout/Spirit
89-252. i Red, Scout
89-253 i, Silver, Scout
89-257 e White, Scout
16 96-038 .............. BHSGS, 5/16™-24 x 1/2”, chrome
17 96-898 .............. Washer, flat, chrome, 5/16”
18 16-246 .............. Belt guard

19 17-022 ... Bumper stop



TRANSMISSION

SECTION 27



TRANSMISSION (SCOUT/SPIRIT)

N
oy
[\

a0126-A



INDIAN PARTS CATALOG

Description

o ~ O g Rk W N

-
=]

10-134 e

[ G §
L M =

10-018 .

mmmmwwmmmmmmmmmmmmmm—x—t—L-—u—n-L
LDCO"-JO'JUW-&-QOT\)—‘C)COOO‘\IO'!UW&OJE\J—‘DCDCD‘JO'}CHJL

TRANSMISSION (SCOUT/SPIRIT)

Transmission Assembly, non-painted, chrome, speedometer sensor hole

Transmission Assembly, Black, chrome covers, speedometer sensor hole

Chrome Fitting, Top cover venting, 90°
Chrome Trans Top Cover

SHCS, Chrome, 5/16™-20 x 21"
Washer, Fiat, Chrome, 1/4” w/ 7/16” 0.D.
SHCS, Chrome, 1/4™-20x 1"

Neutral Switch

Nylon washer, neutral switch

Gasket, Trans Top Gover

Bearing Split Cage, mainshaft
Countershaft

Retaining ring Main & countershaft
Thrust washer

Close-ratio first gear countershaft

4th gear countershaft

Spacer, countershaft

Gih gear countershaft

3rd gear Mainshaft, 2nd gear countershaft
3rd gear countershaft

0il seal 5th gear mainshaft

Bearing 5th gear mainshaft

5th gear mainshaft

2nd gear mainshaft

Glutch push rod left end piece
Mainshaft

....Clutch push rod center piece

Clutch push rod right end

Washer, heating

1st gear, mainshaft

4th gear mainshaft

Spacer, mainshaft

End Gover, chrome

Roll Pin, shift cam towers and cluich release cover
Quter Ramp, cluich release

Steel ball, clutch release ramps

Lnner ramp, clutch release

Coupling, clutch release

Retaining ring clutch release ramps
Gasket, clutch release end cover
Magnetic drain plug



TRANSMISSION (SCOUT/SPIRIT)

27-4

00126-A




INDIAN PARTS CATALOG

No. Part Description

40 10-043 e SHCS 5A6™-18 x 147

4 ..o 5/16” chrome flat washer

42 10-097 ..o Roil pin Trans case bearing housing
43 10-002 ...coveenieen. Trapdoor Black gloss

44 10-067 ..............Retaining ring {trapdoor)

45 g K0 B [ Y— Gasket, hearing housing (trapdoor)
46 10-028 ..o Trapdoor main and countershaft bearing
47 10-083...ccoeeeeee. Dowel Pin

48 10-042 ... QOuter spacer

49 10-045 .o SHCS 1/47-20 x 1%” Chrome

50 10-041 i Nut hex nylon 3/4™16

BT SHCS 1/4™-20 x 5/8” black oxide

52 n/a

h3 10-048 .oveveee Nut focking plate mainshaft beit pulley
54 10-107 .ooeiveeene Nut, mainshaft sprocket puliey

55 10-330 . 32 tooth belt pulley

56 105 [ < Spacer, belt pulley

57 10-111 s Qil Seal Left side Mainshaft

58 11-544 ..o Quad-seal mainshaft bearing

59 10-070 .o Retaining ring mainshaft case bearing
60 11010 5 A Mainshaft left side case bearing

61 10-009.......c..... Filler plug

B2 e Drain plug CMC RM

63  cmammenee Nylon washer drain plug CMC RM
64 10-119 . Gasket speedo plug

65 e Speedo pickup plate

BB Shes 1/4™-20 x 5/8” Chrome

67 10-071 .o Retaining ring shift lever arm

B8 e 716" flat washer 147 od zinc

69 10-095..cvveceees Qil seal shifter shaft trans case

70 10-008....cccveene Shift lever

7/ R Shes 5/167-24 x 1 chrome

72 10-107 oo Bushing, shifter shaft

73 10-137 e Countershaft leftside case bearing
74 G [ ] P—— Mut hex jam thin 7/16™14 zinc

75 10-054 ..o Adjusting screw shift shaft

76 10-083 ..o Flat end 1/27-20 x 1/2” set screw
77 g1 e P— Dowel Pin

78 10-085 ..o Shifter shaft spring

79 10-081 ..o Spring plate, shift lever shaft

TRANSMISSION (SCOUT/SPIRIT)



- TRANSMISSION (SCOUT/SPIRIT)
-6




INDIAN PARTS CATALOG

TRANSMISSION (SCOUT/SPIRIT) @

No. Part Description
80 10-011 . Shifter fork 1st-2nd gear
81 10103 vviviaine Shift shaft pawl pin
82 10-084 ............. Spring, Shift shaft pawl
83 10-131 e Shifter fork 4th gear
34 10-063.............. Shift fork shaft
85 10072 cominmsnne. Retaining ring
36 10-077 v Shifter cam pawl
a7 10-013.............. Left side support tower shift cam
88 05 01 [c I E— 1/4” flat washer
89 10-058 .............. Bolt hex 1/4-20 x 114" zinc
a0 10-065.............. Shifter Cam
91 10-036............... Shift cam right support tower hearing
92 G2 — Thrust washer .017" thick shift cam
93 T-573 e Thrust washer .020” thick shift cam
94 11-574 e, Thrust washer .022"
95 |57 E—— Thrust washer .025"
96 11-576 .............. Thrust washer .028”
97 M-577 v Thrust washer .0317
98 11578 vvvisinans Thrust washer .035”
99 11-579 ... Thrust washer .039”
100 10-073 ... Retaining ring shift cam
101 10-014.............. Right side support tower shift cam
102 10-064.............. Shift cam follower
103 10-086 ............. Spring, Shift cam foliower
104 10-087 ......e..e.e. Roll pin shift cam follower spring pin
105 10-037 ..o Shift cam left support tower bearing
106 10-007 ..., Trans case black gloss
10-483 ... Trans case non-painted
107 BV CIo,y P r— Shifter fork 3rd -5th gear
108 10-050.............. Bottom stud
109 10-088............. O-ring dip stick
110 10-078 .............. Shifter shaft agsembly
111 AT 2] [T———— Bearing, thrust
112 10-069............. Retaining ring



'WHEELS, TIRES &
BRAKE ROTORS

SECTION 28



FRONT WHEEL (SCOUT)

G0c54-A




INDIAN PARTS CATALOG FRONT WHEEL (SCOUT)

No. Part Description

1 21-007 ............. Wheel, Front, 197, Assembly (Rim, Hubs, Spokes & Race), Scout
2 32-117 e Spacer

3 50-102............. Rotor, Brake, frant

4 96-606.............. BHSCS w/Patch, 5/16™-18 x 14~

5 24-334............. Seal, Wheel

6 2A333 i Bearing & Race (set)

7 21-076 ............. Tire, Front, 100/90-19, Michelin Commander

8 21-132. Tube, Front, use with Michelin Tires

9 22-172 .. Rim Strip, 19~



REAR WHEEL (SCOUT)

00055-A




INDIAN PARTS CATALOG

REAR WHEEL (SCOUT)

No. Part Descriptian

1 22-171 ... Rim Strip 167, Genter valve

2 21-077 e, Tire, Rear, Michelin

3 22-183 . Inner Tube, 167, 5.0/5.10

4 96-9G0 .............. Cotter Pin 1/87x 144", Zinc

5 96-859.............. Nut, Slotted 5/8™-18

6 2 (e SR, Washer, Flat, Hardened, 5/8”

7 2403 i Spacer 11257 0.d x.7607i.d. x .602" length, Rear Wheel, Black Powder Coat
8 96-800.............. BHSCS, 3/816 x 17

9 50-103 ... Rotor, Brake, Rear

10 32-111 e, Spacer, .100" thick

11 21c 2 I Nut, Nylock 3/8™-16

12 pa 00 - — Wheel, Rear, Assembly (Rim, Hubs, Spokes & Race}, Scout
13 96-867 .............. Nut, Hex, 7/16™14

14 96-938 .............. Washer, Lock, 7/16”

15 77-019.............. Pulley

16 6067 cusninssns SHCS 7/16™14 x 1~

17 97-479 ...Spacer, 1%4%-3/4"x 1/2”

18 24-042 ........... Spacer, Axle 1%~

19 16-222 oo Axle, Rear, Black

20 72-030 ....Belt, Rear

21 24-333 .............. Wheel, Bearing & Race Set

22 24-334 ..o Seal, Wheel

23 21-954 ............ Assembly, Rear Wheel, Blackwall Tire, Scout Standard/Scout Deluxe

(rim, hub, spokes, race, rotor, sprocket & tire)



FRONT WHEEL (SPIRIT)

00056-A




INDIAN PARTS CATALOG

No. _Part ___ Description o o
1 22-170 e Rim Strip 167, side valve
2 Pt L Tire, Front, White Wall, MT-90H-16 74H, Spirit Deluxe
21-024 ... Tire, Front, Indian Branded, MT90-16 71H, Spirit
3 b [ — Inner Tube 167 Side Valve, 5.00/5.107
4 21-950 ............ Wheel, Front, 167, Assembly (Rim, Hubs, Spokes & Race)
5 B0-102 ovsrien Rotor Brake Front
6 96-055 ..o Bolt, 5/16™-3/4"
7 24-334 ... Seal
8 24-333 ... Bearing & Race
9 23-057 v Spacer, Wheel Bearing 4.420°
23-050 . Spacer, Wheel Bearing 4.425”

23-051 ... Spacer, Wheel Bearing 4.430"



REAR WHEEL (SPIRIT)

00057-A




INDIAN PARTS CATALOG REAR WHEEL (SPIRIT)

No. Part Description
1 22-170 e, Rim Strip 167
2 g e —— Tire, Rear, Whitewall, MT90-16R 74H TL
215024 i Tire, Rear, Indian Branded, MT90-16R 71H, Spirit
3 P2-182.ccvuceivinns Inner Tube 16”
4 96-960.............. Cotter Pin 1/8" x 12", Zinc
5 96-859 ...covuvee Nut, Slotted 5/8”- 18
4] 96-334 ............. Washer, flat, Hardened, 5/8”
7 24-039 ..., Spacer, Rear wheel, 114-3/4" x 1/2”
8 96-054 .............. BHSCS, 3/8-16x 1~
9 0103 Rotor, Brake, Rear
10 L T — Spacer, Rear pulley, Aluminum, .100” Thick
11 21-970 e Wheel, Rear, 60 Spoke, Assembly (Rim, Hub, Spokes & Race)
12 7r-19 . Pulley, 65 Tooth
13 96-057 .............. SHCS, 7/16™14 x 17
14 24-042 ... Spacer, Axle, 1%
15 90-693 ......ce.e Axle, Rear
16 72-030.............. Belt, Rear, 1307
17 24-333 ... Wheel, Bearing & Race Set
18 24-334......n.. Seal, Wheel
19 97-479 ... Spacer, Axle, 1/2” Length
20 23-057 .coccinin Spacer, Bearing 4.420”
£ E10 o] 1 C— Spacer, Bearing 4.425”
23-051 ..o Spacer, Bearing 4.4307
21 21-952 .. Assembly, Rear Wheel, Blackwall Tire, Spirit Standard

21-953 ... Assembly, Rear Wheel, Whitewall Tire, Spirit Deluxe



INDEX

REFERENCE



NUMERICAL INDEX PART NUMBER / PAGE NUMBER

00-001 ..
00-005 .
00-005 ...
00011 o
00-012 .o
00622 ...
00-035 ..........
00-045 ...
00-047 ..
00-048
00-049 oo
00-050 ...
00-051
00-052 ..

00-053 ...

00-054 _.

00-085 ... 7-
00-055 ..o
00-056 oo B
00-057 e
00058 ...
00-101
00-114 ...

00115 o -
00-116 e
00117
00-118 oo
00-119 .
00-120 ...

00-121 ...

00-122
00-123 oo :
00124 oo
00-160 oo
00-161 ...

00-165 ...

00-166 .
00-186 oo
00-191 o
00-192 oo
00-192 o
00-195
00-196 ...
00-197 oo
00-199 oo
00-201 ..
00-202 ...
01-073 o
01-074
01-075 ...
01-079
01-080 ...
01167 o
01-198 ...
01199 ...
01-351 oo :
02-200 .o
09-502 oo
03-300 oo 03400 ... 03-548 .
03-301 1o v 817 B 03-549



NUMERICAL INDEX PART NUMBER / PAGE NUMBER

=

-
e

T

Bt




NUMERICAL INDEX PART NUMBER / PAGE NUMBER




96-333
96:334.....omv0e
96-334...ccvinenee

86-341
86-548

96-545...............
96-550..c....ccoeen.
96-560..............

96-603
95-603
96-606

36-620......ccene
e Sem——

96-725
36-725
96-748

96-800

6-800 .
965805
96-806.........cc....

96-806

9G-806....c..ecr.e

96-806
96-806

96-806................ 6
86-809.............

96-813
56-815

46-818...
36-831...
96-834......n..
96-836...............

96-837
95-840
96-840

96-840....c
96-841...ccoe.
L8552 I——

96-8414
96-844

96-845....cocn.
96-848...
96-848...
96-850...
96-850..,
96-850...

96-851

LT A
96-853..........coen.
96-854......en

NUMERICAL INDEX

96-859...
96-859...
96-862...
96-863...
96-864...
96-864
J6-864

96-865
96-866
96-867
96-8/0

96-875
96-576

96-879...
96-886...
96-886...

96-894

96-895
96-895
96-895
96-895
96-896...
96-896...
96-896...
96-896
96-896

96-900

96-901....
96-802....
96-902....
96-902

96-858..............
9685 Bt

96-864...ce.ee
96-865....c e

AB-B73 i
[ Y ——
9G-875.

96-892. v
96-897.....cccce
96-892 e
96-893 connamny

LIGEH (L E—
96-895.....0cv. 9-
95-895..... oo
[l I —

LT T ——
E1E 21—
96-898..............
86-896..............

96-900...........c...
96-900...............
962907 s

96-903......coc..c.
96-904............... 8-

96-876.....cceeen. -

96-805

96-905......covnv .
96-905...
86-905...
86-905...
95-905...
96-906...
96-906...............

96-906......cconrnc
96-907 ..o

96-909
96-909

96-911 .
96-913...

96-914
96-914
96-916
96-916

LIICEE D — L
T A
ST F—
96-916....

96-916....

96-920....
96-923.....
96-976............s

9G-927
96-927
96-9277
96-927

96-932...... G-
96:938: s

96-936
96-936
96-936

96-904...e
96-903......u.n.

PART NUMBER / PAGE NUMBER




ALPHABETICAL INDEX

#10 LoCKk WaShET ..o v oo
147 AN, Washes cv. e,

1747 flat washer ..o
1A HICIT WASHEE Z.movooeee oo
14720 x 17 Fhes...
1/4-20 x 17 SHCS
1/47-20 x 214" SHCS...
1/47-20 x 3/4” SHCS
1/47-20 x 47 SHGS ...
1/87-27 Socket Head Ptpe Plug
10-24 Nut ..

10-24 x 1/2” FHCS

10-32 x 316 Socket Head Set Screw
1st gear, mainghaft,.....ooeocran,
2nd gear mainshart. ........oo.cooveorooooeo

B IE X 1TFHCS oo,
BI871B X TH SHES e oeeee e
37 Disc (Qty 6)...,
3”End Cap..........
32 tooth belt pulley
3rd gear countershafi ...
3rd gear Mainshaft, 2nd gear countershaft
45° fitling 1/4” pipe male x 38" male hose...........
4th gear countershaft
4th gear mainshaft....
4-way ground ...
5/16” chrome ﬂat washer
516" Hex Nut ..o
BB HiemeJ Ot s csnnmammmmemansn. o
ath gear countershatt ...
5th gear mainshaft. ..
71167 flat washer 1/ od zing ..
Actuator spring
Adjuster SCrew .o
Adjuster Scraw Nut...
Adjuster, axle... .
Adjusting screw shn‘t shaft
Alr Cleaner Cover, Logo, w/screws.
Anchor Plate ... :
Assembly, left fork Ieft tnrk poltshed Spmt
Assembly, Ieft fork, polished, Scout ... ’
Assembly, Rear Wheel, Blackwall Tire, Scout Standard/Deque
Assembly, right fork, polished, Seout... oo,
Assembly, right fork, polished, SPirit .o,
Axle....
Axle, Rear
Axle, Rear BIACK .ot
Backing Plate.
Backing plate..... 5
Backing plate plug.....
Backing plate SCrew ..o oo
Ball CHECK uveeeevee e
Ball Ghack SPEING ..o erirme e eer e e
Banjo adapter, 35 eaMBR .. ..o oo ves e ve e
Banjo Bolt..........
Banjo, bolt, 3/87-24 ..o
Banjo, straight
Base, die cast aluminum. polished ...

DESCRIPTION / PART NUMBER / PAGE NUMBER

Battery, 12v sealed ...
Bearing:. o
BEaring ..ot
Bearing & Race...
Bearing & Race (set)
Bearing (with hub assembly Only) ...........................................
Bearing 5th gear mainshaft ..........

Bearing Split Cage, mainshaft...
Bearing, neck.......ueeeecrvvena
§ BBANNG, NECK oottt e ventee ot

Bearing, Needle oo, .
Bearing, SPNEICAI . vv.v.eeeivtercee oo
Bearing, thrust...
Bellows seal....
Belt guard ..o
L] T —
Belt, Rear, 130T ...
Bezel, Dash... o
BHCS 5/16- 24 x1 Chrome
BHSCS 1/47™-20 X 1/2 SS
BHSCS 1/4™-20 x 3/4”........
BHSCS 1/4-20 x 314" ..
BHSCS w/Patch, 5/16™ 18 X 1/” - -
BHSCS, #6-32 x 1/2” Stainlasss Steel Pollshed
BHSCS, 172713 X 3/47 GChIOMEB. e
BHSGS, 1/2™13 X 3/47, chrome............
BHSCS, 1/4™-20 x 1/27, stainless steel ..
BHSCS, 1/47-20 x 3/4”, chreme.....
BHSCS, 1/4™20 x 3/4”, ChrOMI.covvvroeoeeoereve,
BHSCS, 1/47-20 X 3/4”, ChrOME..evvvevrerorenmersesresna
BHSCS, 17420 X 3/8 eoeoesei e
BHSGS, 1/4-20 X 3/47, CRTOME ..o
Bhscs, 3816 X 1 v

Bhses, 3816 X 1 e

BHSCS, 3/8™16 X 3/4", CAIOMB.uuvveere oo
BHSCS, 5/16"-24 X 1", CAMOME wovuviveeo e vsv o
BHSGS, 5/167-24 X 1127, CRIOME.cveoeeeoeeeevs e esrenms s
BHSCS,1/47™-20 X 1% ,CRIGIME ceveoveeeee e eris o
Bolt Hex 1420 x 14" ...........

Bolt hex 174720 x 1%  zinc
Balt Hex 37816 X 2% oo,
Bolt Hex 516718 X 17 oottt
BOlt HEX B/A6™18 X 11 1o sesvese oo
Bolt, 5/16"-18 x 3/4"
Bolt, 5/16™-24 x 27, Drilled, Grade § ...
Bolt, 5/T6™3/4 ..o s ivrens
Bolt, Carriage 3/8™ 16 X 3" ..o cvorcee e
Bolt, Flange.... ;
Balt, hex 1/4™ 2(] x21'/
BOIL, heX B ™24 X 1" oot eestaeee oo
Belt, hex, /213 x 1.27, 5/8” dia shouldar
Bolt, hex, 172713 X 2% . ooeeeoeereseeee
Boit, hex, 1/2-13 x 3~
Bolt, hex, 1/2-13 x 3~
bolt, REX, 14720 X 117 oo oo
Bolf, Hex, 1/4™-28 x 3"......

Balt, hex, 3/4™-16x 3"..
Bolt, hex, 3/8™16 x 114~
Bolt, hex, 3/8™16 x 3/4",

Balt hnw 2/Q07 04 o

41/



ALPHABETICAL INDEX

Bolt, hex, 3/8™-24 x 14", grade 5..eovveooeeooo
Bolt, hiex, 3/8™24 X 27, 9rade 8 .o
Bolt, hex, 3/8™-24 % 314", Qrade 8.
Boit, hex, 5/16™~18 x 1", .
Bolt, hex, 5/16™ 18 x 1", gradeS zing...
Bolt, Hex, 5/16”x 1.25” w/Patch ...
Bolt, Hex, 5167 % 1.25" w/Patch ..o,

BoM, Hex, 5167 % 2.5 wW/Patch veevveeev
Bolt, Hex, 5167 X 2.5" W/PALCH 1o eeveeeeoooeeoooooo
Bolt, Hex, 51618 x 3/4"..
Bolt, hex, 5/16™18 x 3/4".,
Belt, hex, 5/8™18 x 14™...
Bolt, hex, 5/8™-18 x 1%4"..
Bolt, hex, flange head, 5/76 18 x2/
Bolt, Ignition Rotor ... R T ey ngr s ma s e
Bolt, SHCS, w/patch, 5/16 X 2
Bolt, Studed, 51618 X 2.823" oo
Boot, 90 degree fuel rated rubber..
Botom StUd.. oo
Bowl Gasket...

Bow! Plug ...

Bowl screw 10 24 X 2/s ( eq d)
Bowl screw 10-24 x 5/87 (3 req'd) ....

Bowl vent plug...u.e. e
Bracket, exhaust, Black.........

Bracket, exnaust, Re ..o vomnee oo
Bracket, eXNaUst, SIVET ..vcvcecoeeeer oo vorseoeoooooeo
Bracket, exhaust, White.......
Brake actuator boot ........
Brake Actuator Boot....
Brake actuator FOg ....o.eeeeceeee e seeesos

Brake Actuator Rod ...
Brake Bleeding SErew ........vvvvvveer oo vese oo
Brake Bleeding Screw..
Brake lever..,
Brake lever spacer pollshed .......
Brake lever, polished....

Brake line, 467, Spmt
Brake line, braided, 17~ (SCUUUSDIFI'[).....................................
Brake line, braided, 25" (SDIrH) coeooeveereeeoeoooo
Brake line, braided, 267 (Scout)..,
Brake mount bracket, polished ....
Brake Pads .....ocuieeeecereeeeoeeeses
Brake Pads oo
Brake Tip Polished....
Brake tip, polished....
Brake, 447, Scout......
Breather Gear..........coevervooeeere
Buddy npegs, set....oeveececveereens
Bulh...
Bulb, front fender (10 pack}

Buib, front light (10 pack) ........
Bulb, Replacenent 1156...............
Bulb, Replacement 1156,
Bulb, Replacement L LY
Bulb, Replacement, 1157..
Bulb, speedometer.......
Bumper stop........co....

Riichinn R

DESCRIPTION / PART NUMBER / PAGE NUMBER

Bushing ....
Bushing ...

Bushing, buddy peg...
Bushing, Iower..........
Bushing, lower................

Bushing, shifter shaft ...........
BUSRING, UDDEI 11 oo
Cable guide assembiy ...
Cable guide, 3/8”........
Cable, battery pusnwe red 12’.

Cable, ground 10”..
Cable, idle, Scout... e e -
Gable, Pateh (to Bezel LED 3 OO
Cable, throttle, SEOUT.cc. ..o,
Caliper Assembly, complete..
Caliper Assembly, complete......
Caliper Bracket Spacer..........
CallDE PISTONS w.ovvoee oot vt
L0 o] SO
Calipar Rebuild Kit ..
Caliper Rebuild Kit..

e 23-5
15-3
.. 12-3
13-3
13-5
27-5
R <2

e 135

Cam lock wWasher ..o vsveene

Cam Needle Bearing Assembly.............
Gam thrust Washer, 0507 .o
Cam Hrust Washen, 055" oo soeese s
Cam thrust washer, .060"...
Cam thrust washer, .065”...
Cam thrust washer, .070"...
Cannister, charcoal ...
Cannister, ¢lip bracket
Cap, OHl Tank, with mrlled Ievel mdmator
Cap, Slider Tube ..
Cap, Slider Tube ......
Carb Body Assembly ......cooevereecvan.
Carb bowl assembly
Case alignment S ..o
Gase DOM 14728 X DY ..o eeeeeeeteeeee oo
Case boli 5/167-24 x 5.
Case bolt 5/16™-18 x 3157 .....
Chain Adjuster Assembly
Chain TenSIONEr ....... oo
Chain, Primarny......comvoeoeeeee oo
Check valve ball ...,
CRECK VAIVE SPEAT oot
Check valve/relief valve cover screw ...
Chrome Fitting,Top cover venting, 90°....
Ghrome Trans Top COVer......o.......... .
CIAMD 1ottt eet e eee e oo
o
Clamp .......
Clamp & Cover ................................
Clamp, Crimp Type, #210.............
Clamp, €rimpP, 157 oo oo

..00-035 ....... 25-3
L96-103 ... 25-3
S {1, o— 21-3
................................................. 31-091....... 13-3

LE1F: 10400 T o
. Glamp, screw typs, 1/4”

Clamp, Size 170........

B .96-026 ...
Clamp, Wirg (Scout/Spirit)

- 96-972 .. 2 7

233



ALPHABETICAL INDEX

Clip, UPPET, 33007 bt
Clips ...

Clips ...

Glose- ratro flrst gear coun’rershaﬁ
Clutch cable
Clutch cable pivot hardware K
ClUtch Genter COMPui oo israsssamss st
Clutch lever pivot Kit......cro e

Clutch lever support
Clutch Quter GOMP ..ccvevarrienene
Ciutch push rod center piece.......
Clutch push rod left end piece.
Clutch push rod right 8nd. ..o
Coil ...

Coil, rgnltlon

Complete Assembly Only
Complete Carburetor ...
Complete Clutch Assembly w
Complete systermn with mounting hardware

Complete Taillight/TurnSignal Asssmbly
Complete Tumsignal LE/RR ..
Complate Turnsignal RF/LR............
Complete Turnsignal, Left..........-.
Complete Turnsignal, Right
Gone, hottoming ..o e
Coneg, bottoming
CONNEctng RO SBL. .ot
Connecter, FEMals ENd ...
Connector, Female End Pin, 20-14
Connector, Male, 2507 tab, 22-18 AWG ...
Core, ASSEMBIY ....ocviinirims e
COtEr Pin 1787 1147, ZiNC.u e e scomiirsesems s
Cotter Pin 1/87 X 117, ZiMCuiareereererrmmreeasssremsssmse e seemssssssons
Countershaft
Countershaft leftside case bearing
Coupling, cluich relgase ...
Cover screw
Cover screw o-ring ...
GOVEE SCTEWS vovvimsvremeseeeosrssrrermnes e ems e sban s s st smseress st bress s
COVER, CIUTCN L oovoeees e eme et
Cover, Clutch .. ....(2-325
Cover, coil .. e

Gover, mspeetron wrth Bonded Gasket
Cover, swingarm pivot bolt...
Crankcase il SCreen.....o...ee.
Crankcase Oil SCIEBN SPMING.....vcrueverorarismscemssssssesme s snrams s
Grankease Set, DIACK, vovoeer et
Crankcase set, non-painted .......c.coer
Crankcase set, non-painted
Grankpin assembly ...
Crankpin Key ...
Crankpin nut (2 requrred}

Gup, Push Rod Tube
Cylinder head vent fitting...
Cylinder Head, Front 88¢i, Black wr‘rh seats & gurdes
Cylinder Head, Front, 88ci, non-painted, with seats & gurdes
Cylinder Head, Rear, 88, Black, with seats & guides ...
Cylinder Head, Rear, 88ci, non-painted, with seats & guides ..
Cylinder kit, front with piston & rings, non-painted ..
Cyfinder kit, rear with piston & rings, non-painted.........ooue....

.04-106

41-019

....03-541

97-155

... 18-035

00-192

.07-811
08512
00197

.00-198

i 3697 2 v,

.96-072
10-018 .......
L 61-045

72-325......

- 94-008 .......
wNAAL e

L03-614

03-615 .........
00186 ...

03-513.......

1
1

1
1

i | £ R—

ses]
w1

- 03-542 L

L00-192 . B
03-413 ...
cenn03-415. 8-

03414 L
04-104.......

8-18

27-3

DESCRIPTION / PART NUMBER / PAGE NUMBER _ {:{138;

Cylinder stud .
Cylinder, front, non- pamted
Cylinder, rear, non-painted....
Damper kit...

Damper kit... i
Damper tube wrth nyirm seal
Damper tube with NYIon SBal ... e
Dash Mount...

Dash, Black...

Dash, Candy Apple Red

Dash, Cebalt Blue............

Dash, Customi......
Dash, Light Silver....
Dash, Medium SiVAT ... e e
DASN, BB .vcvriee e sarsim e cmsssnssr e
DASH, WHITE . oevt e ceernr s cecss s
Decal, Scout, Black......ccocccviins

Decal, Scout, Gold
Decal, Scout, Silver ....
Decal, Spifit, 18t GO o eerersimrire
Decal, Spifit, 187, SIVET oo st
Decal, Spirit, right, Go'd
Decal, Spirit, fght, SINET. e
Dhh 12pt. Screw 1/4™-20 x 7/87
Dhh 12pt. Screw 14720 X 7/87 e
DIAPRTAQITT e vevoeeesersrmrmeceeeess e esrs st s et
DIAPhrAGIT SPTING cocerimecemmesmsesssarsrasssmesrssm s
Dowel Pin ..

Dowel Pin ..

Dowe! pin 250 dra X 1/2
Drain plug
Drain Plug...
Drain Plug....
Drive Gear, Drl Pump
Drive shaft
Drive shaft Key......cccoonnens
Drive sprocket spacer
Dust shield sét...........
Dust shield set.... .
FJRCTON NOZZIE 0-TNG evvirrvecsiismmome e naass s
= Element...
End cap, tapered chrome

End Cover, chrome ..
Engine assembly, 88 ci, black S&S polrshed dre cast roeker boxes 00 160

73
7-a

G-5
6-5
4-3
6-5
B-2

Engine assembly, 83 ci, non-painted, 5&S polished die cast rocker boxes.
2002 Scouts, Standard & Deluxe 2002 Spirit Standard. .........00-161 .

Exhaust pipe, front headerS?SDO e 35
Exhaust pipe, rear header... 37301, B0
Exhaust port stud .. o B-13
Exhaust System, eemplete Sprrrt ........................... -
External retaining ring .3667i.d. x .0257 tru-arc. o 821
External retaining ring 3827 1d. x 0217 Covrcininie o 821
F/B Brake Bracket Spacer ... s 125
F/8 Brake Front Mount Assy Anodlzed e 12-5
F/B Brake Lever Polrshed........r................... v 12-5
F/B Brake Lever Spacer Polished........ . 12-5
F/B Brake Mount Bracket Anodized 12-5
/B Brake Rear Mount AnQCized ......oevmeeniinimns s L1245
F/B Heel toe Shifter POHSHED ..o i .. 12-5

F/B Heel Toe Spacar PolSHet ..o 12-5

.83




ALPHABETIGAL INDEX

F/B Shift Front Mount Assy Anodized...

F/B Shift Mount Bracket AN0dIZad .o.ooovevirerimremr e
F/B Shift Rear Mount Brkt Anodized ...
Fast idle Drass WaSHEr ... s s sssss s s nans
L7816 122
e 07-B13 193
L0332 1-3

Fast idle friction washer.
Fast idle lever..............
Fast idle lever screw ...

Fast idle nylon WaSher ..o
Fast idle PIUNGRT ..o snr st e
SRy 2 R 1-2
wn26-329 . 10-7
....26-394 ... 10-3
..89-431 ... 10-7
89-441 ... 10-3
.89-433 ... 10-3
89-295 ... 10-7

...89-300....... 10-7
e 89-229 . 10-3
ceerereeennnnnn 26-308
Fender, front, Deep red with pearl flAMES ..o vecririeririenins
Eendet front. LighteSIVe s s
26-337 ...

Fast idle steel washer....oveinn,
Fender, front, Black...
Fender, front, Black...
Fender, frant, Black wrth chrome |Ilusrun ﬂames

Fender, front, Black with Chrome illusion flames ......c.cooce.
Fender, front, Black with fadinng hot rod flames...................
Fender. front; BlagkiBE0: . cosm s

Fendar, front, Black/Silver..........
Fender, front, Candy Apple Red.
Fender, front, Cobalt Blug .....ccovvcvviriienee

Fender, front, Medium silver..
Fender, front, Red..............
Fendear, front, Red/CGream...
Fender, front, White ... .
Fender, front, Whlte/SrIvertnbal

Fender, rear, Black ..
Fender, rear, Black W|th ohmme |Hu5|0n ﬂames ............

Fender, rear, Black with fading hot rod flames..
Fender, rear, Candy Apple Red.......oovevcene..
Fender, rear, Cobalt Blug........

Fender, rear, Light SilVEr....cvc i e nrsisrisins
Fender, rear, Pearl White... ...
Fender, rear, Solid Red .....ocev oo e
Fender, rear, White/Silver, tribal. ..o

FHCS, 144720 x 17

FHCS, B/B-24 X 1™ 1ooeesseosevssseseeess s ressssessessosssessssssees
FHSGS, 172713 X 1™ oeoresesees oo oereesessr e es et
FHSCS, 1/4720 X 17 ovos v ossesrsvesssesesssmsssossssessssesseses e
FHSCS, 10-24 X 1/27 oo e

FHSCS, 3/8™-16 x 147....
FHSCS, 3/8™16 x 147....
FHSCS, 3/8-16 x 147 .....

FHSCS, 5AB™24 X 18 oot
LT 1100 O O OO U
-.28-313 ...
..96-021 ...
-03-529 ..
corrrrermeeeen 23101
Fitting, Hose, Straight, 1/8" npt x 3/8” Chrome.......................
Fitting, Straight, 1/47 npt X 7A6" chrome......coooov e
[ 3T O

FilteT scmmnpmmamnmms
Filter, Qil, Mator w/gasket...
Fitting 90°...
Fitting, Hose 90° 1/8 nptx3/8 Chrome

FIENGR cecrvvveeriern

Flangeless GOV o asuaimanmanaayem e

Flangelass Cover Gasket...
Flat end 1/2-20 x 1/27 set SCrew ..

Flat washer . 192" x .4007 x 1/32" (cast nnly)

Flat washer /47" x 4747 x 0507 ..o

A1-329 ....... 12-5

....59-438
...88-227
....59-228
..89-226
89-257

97125

v 03-533
...00-063.........
Flatvasher 1A e 58T 67 s imnsninsmusns s
Flat Washer 3/87 ... s e
Flat Washer 5167 e e

DESCRIPTION / PART NUMBER / PAGE NUMBER

LA1-326 - Flat washer 51167 x 11/16" x 1/16".. FEUUUROUURN % o 5 0% ST

Float03329 3-3
Flpat pin...

Float Pin Screw
Floorboards With Hardware For Puilshed & Black...r
Flywheel ASSEIMIBIY .iviiimisiriv e esismassaiisimiinivaseninss st srssanrind
Folding pegs, aS8amBIY ... erem e
Foot peg; polished .....oinsnnmminmminins daiisnimin.
Fork slider, left, polished ...........
Fork slider, ieft, polished, Scout ...
Fork slider, right, polished.............
Fork slider, right, polished, SCout.....cooovcercreecvccrmcccnnend A 13-3
Frame, Red ................

| Frame, Silver.
Frame, White ..
Friction:Plate.. ... iy ey
Friction S pacel Platl weemmmmmmsammnmanssssnnsssmed 1T rsars 4-3
Frant Caliper Bracket .G B3-104 2-3
Front Cyl with Piston & F{mgs gloss black (ScouUSpmt) ...03-561 ....... 8-11
©  Front Gyl with Piston & Rings, gloss black w/polished fins (Chief)..03-502........ 8-11

41-327 ... 125

07-818......... 13

07-815........ 1-2
03-319......... 3-3

89-432.......
26-395 ......

.89-296....... . Front Header Bracket ... NIRRT 0 Sym—— 9-3
....89-304 © Front Rod Assembly {Hnd Races & erst Pln Bushing) G03-401 L 81T
voonn89-256 . Front Rod Race... SO OROPUOYPYUTOURURIPTUROOR I . o b5 S 8-17
cen89-434 Front rod roller beanng o 03-410 i, 8-17
...89-225 .~ Fuel cap Sat (2), with keys ﬂush mount non vented e 26-409 ... 15-3
§9-442 . Fuel tank, Scout, 5.8 gal., Biack with chrome illusion flames...89-461 ........ 15-5

* Fuel tank, Scout, 5.8 gal., Black with chrome illusion flames...89-462........ 15-5
Fuel tank, Scout, 5.8 gal., Black with fading hot rod flames .....89-457........ 15-6
Fuel tank, Scout, 5.8 gal., Black with fading hot rod flames .....8%-458........ 15-6
Fusl tank, Scout, 5.8 gal., Black, [eff ..o 89-443 L 15-5
Fugl tank, Scout, 5.8 gal., Black, right..cccco e 89-444 . 15-5
- Fuel tank, Scout, 5.8 gal., Candy apple red, Jeft ..... 89-447 ....... 15-5
- Fuel tank, Scout, 5.8 gal., Candy apple red, right.... B9-448 _..... 15-5

¢ Fuel fank, Scout, 5.8 gal., Cobalt blue, left.............. 89-445 ....... 15-b

97-125 . fuel tank, Scout, 5.8 gal., Cobalt blug, right.............ccccceenre.89-446 .. 1525
96-G75 Fuel tank, Seout, 5.8 gal., Light Silver, left ..oooveievieee . .89-449 15-5
Fuel tank, Scout, 5.8 gal., Light silver, right .......cc.ccne e .89-450 ... 15-5

Fuel tank, Scaut, 5.8 gal., Red, left.......cooviiei i 89-453 L. 15-D
Fuel tank, Scout, 5.8 gal., Red, right .... .88-454 ... 155
Fuel tark, Scout, 5.8 gal., White, left.... 89-451 ... 15-5
Fuel tank, Scout, 5.8 gal., White, right 89-452 ....... 15-5
. Fuel tank, Scout, 5.8 gal., White/Silver tribal.....cccnireverneee. 89-459 ... 15-5
= Fuel tank, Scout, 5.8 gal., White/Silver tribal.............ccoeeviiens 89-460........ 15-5
Fuel tank, Spirit, 5.8 gal, .Black with cream insert, left............ 89-471 ... 15-5
& Fuel tank, Spirit, 5.8 gal,. Black with chrome illusicn flames, left .89-461 ....... 15-0
Fuel tank, Spirit, 5.8 gal,. Black with red insert, lefi...............89-467 ....... 15-b
Fuel tank, Spirit, 5.8 gal,. Black with silver insert, left.............89-469 ... 15-0
Fuel tank, Spirit, 5.8 gal,. Black, [6ft....vcvecverece e 89-463 ....... 15-5

10-009

29-100

29102 Fuel tank, Spirit, 5.8 gal,. Deep red with pearl flames . 89-479 ... 15-5
37-026 ......... Fuel tank, Spirit, 5.8 gal,. Medium Silver, left... 89465 ..., 15-5
...37-026 2 Fuel tank, Spirit, 5.8 gal,. Red with cream |nsert Ieﬂ oo 89-473 ... 155D
00-123 Fuel tank, Spirit, 5.8 gal., Black with chrome illussion flames, right...88-462........ 15-5

e 00-124 Fuel tank, Spirit, 5.8 gal., Black with cream insert, right......... 89-472......15-5
... 10-053 % Fuel tank, Spirit, 5.8 ga!., Black with red insert, right............89-468 ... 15-5

¢ Fuel tank, Spirit, 5.8 gal., Black with silver inseri, right .........89-470 ... 15-5

Fuel tank, Spirit, 5.8 gal., Black, right .89-464 ... 15-5
03-550 Fuel tank, Spirit, 5.8 gal., Deep red with pearl flames ............. 89-480....... 15-5
.08-619 Fuel tank, Spirit, 5.8 gal., Medium Silver, rfght....o e 89-466........ 15-5

03-623 Fugl tank, Spirit, 5.8 gal.,, Red with cream insert, right ........... 83-474 ... 15-5



ALPHABETICAL INDEX

AR KB e oot e o e B S SR R ST P VS
Gasket...

Gasket... "

Gasket k|t~d1e cast rockerboxes mcludes |tem33 4 8 9 11
Gasket rebuild Kit My ..o e 09-356 e 821
Gasket rebuild kit paper...
Gasket speedo plug .........
(asket, Base 3587 x 018 steel
Gasket, bearing housing (trapdoor) ... e
Gasket, bottom right FOCKET ...oveieic e e
Gasket, bottom rocker I8f ......o.oeveee e
Gasket, carb-to-diaphram ...
Gaskat, Clutch Cover ...
Gasket, Clutch Cover ...
Gasket, clutch release end cover ..
Gasket, diaphram-to- ancleaner
Gasket, Exhaust...
Gasket, Inner anary to Nlutor .....

Gasket, inner Primary to Mofar............
Gasket, Inner Primary to Outer Prlmary....
Gasket, Inner Primary to Quter Prmany ...
Gasket, NSPRCTION COVEE v1.ureereererceereres e cecenececnesiaiias
Gasket, master cylinder COVET e
Gaskat, Replacement, Taillight LENS ....vvverceivemcece e
Gasket, Taillight Lens...ccooo e
Gasket, Trans Top COVEr..ooocvve e
Gasket, Turn Signal..... s
Gasket, TUMN SIgnal..... oo ceereemesssmss s A
Gasket, Turn Signal , LEf ..o
Gasket, Turn Signal, Right ....c.ccevoee et
e 1 B 1123 11 ] —————
Gasket, Taillight Body ...ccovvecvevervinnn

Gearcover Cam bushing
Gearcover gasket....
Gearcaover oil seal ...
Gearcover pinion shaft bushlng
Gearcover, Flangeless, Blk Gloss Sub Assy ............................. 00-045.......... 8-9
Gearcover, Flangeless, Non-painted Sub ASSY....coevvevceec e
Gearshaft Nut ..o e
GIOMMEY s smnmmas s om0
Grommet & bushing set, set of 6.
GrOMIMEL, 1787 ittt e br e
Grommel, 1787 Lo v e
GEOMIBE, THB ... esemsns itisi i S T e
Handlebar Gantrols Kit.......cococ oo
Handlebar Controlg Kit Includes...........
Handiebar Grips, Pair, Chrome, Biliet ...
Handlebar Grips, Pair, Chrame, Billet ...oovvve et
Handlebar 315 s s S AT
HanBEaE 335w nmams s s
Hardware Kit......
Hardware Kif..........

Harness controller ..... ;
Harness, auXiary WirNG ..o eemse e cseme i
HATNESSS MRz osmmmmssisessssimmm s shnsi sonmimsins meninassossoanns
Harness, ignition coil........eenr..
Harness, ignition swifch ............
Harness, ignition switch adaptor ..
Harness, main . st
Harness, to Speedometer ettt e
Harness, Transmission, Speedo P]ckup ................................... 56-024 ......... 6-3

DESCRIPTION / PART NUMBER / PAGE NUMBER

- Heatshield, REAR....
. Heim joint, 5/16™.....

. Hose clamp, #24
- Hose fitting 1/8™27 pipg Male... o
: Hose, 3/167id X 307 YECUUIM ..o overcn st

HEAd BOR KIt ..o carrivvvenssier s vme e e seec s e e i
Head DO WASHET ..o e e
Head holt, 18907 I8N0 ... e v

Head bolt, 3.1347 long...
Head Gasket ...

Head mountbolt 3/8 16x1/ .
Headarpipe 2 into 1 Chrome. e
Heat shigld, frontccmmnnmninnamnitansain
Heaatshialls teil conmunmmumsanaasas

Heatshield, FRONT oo v s v

Heatshield, LOWER.

HEGHAR BIBER drvanmmmsmmmmmanmmmas s ms s
HEX NUE BB ™24 orreoce e srrrsn v e emee e sssrisarssm st
Horn .. .
Hose Clamp #24

HOSE, 3B X AU s irrsemee e eerre s eree s em b srs s s e

T A T —

Hose, 5167 X 117 e
Hose, 5167 X 67 v
Hosa, Drainline, 7/167x 87
Hose, Feedling, 3787 X 187 e evssmrivarsrnn e s sessinns
Hose, fual rated 37167 0d X 17 e
Hose, fuel rated 31671 X 87 e i
Hose, fuel rated 367X 447 i
Hose, fuel rated 5/32"x 307..
Hose, fuel, 5/167 x 247,
Hose, fuel, 516" x 74" ......

HG5E,: REtih:3/87 ATE wnmmmemmsrnsasmssamvsss e
Hose, Vent, 3/8" X 1347 10NG ..o e ccinrsversmiesns
Housing, Oil Filter, Chrome ... viirine

Housing, TurnSignal, Left NFA ...

Housing, Turnsignal, Right N/A ...
ldle mixture screw'..
1l MIXEUTE SCIBW SPIING ..cvinrnrrervimreremeeemeemsic s bsmsesas s seneas
Idie speed / pump adjuster sprlng
(018 SPEBA BEMEW . .ceereier e e i s b b
Idler Shaft...ew e

Ignition cover gasket
Inner ignition GOver...w...

Inner ramp, ClULCh releast ...
Inner RlngN/A ............. 19-3
Inner Ring Rubber... TSRS || /. S (1
inner Tube 167, .
Inner Tube 167 Stde Valve 500/5 1[]‘. ..... 22-182....... 28-1
Inner Tube, 167, 5.0/5.10..ccconrvnene.
Inspection Cover with Banded Gaskel..........coeimrnenncnns
IntaKE MANIFON..ccmmmmmmammsmms s
Jackshaft ASSemBIY ..o e
Jet, intermediate, .02807, Smog
Jat, intermediate, 02957 (ea) 49-state, Pack of 3 cee e 03-327 ......... 3-3
Jet; intermediate? 0310w i

Jat, intermediate, L03207 o

Jet, intermediate, 03307 . e

Jet, main, 0647 (pk 0f BY e

Jet, main, .0667 (pk of 5) Smeq
Jet, main, L0687 (PK 0f B) e




;EF-10 ALPHABETICAL INDEX DESCRIPTION / PART NUMBER / PA

fores

Jet, main, .070" (pk 0 5 ... Mastar cylinder rebuild kit...

Jet, main, .0727 (pk of 5 ... “° Master cylinder rebuild kit

Jet, main, 0747 (pk of 5) ... ‘! Master Cylinder Rebuild Kit... T a— 51-010.......12-5
Jet, main, .074” {pk of 5) 49 state ..... -326 ......... 3 Master rebuilt kit paper std. Mylar by request ............. 03-552 ....... 8-
Jet, main, 0767 {pk of 5} ... i MIrror, 1BArGIOP oo e v 43-008 16-3
Jet, main, Master jet pack (Assonment) Mirror, teardrop...c.cooeee. 43008 . 16-5
Judder Sprmg - Module. ignition,......... T T c L 1 —
Judder Spring Seat ¢ Mount Turn Signal Left. ... ..66-039......19-3
Kickstand ASSEMBIY. ... .vv e emrmesins i Mount Turn Signal Right ..o ..66-038....... 19-3
KIiCKSTANG STOP wvreeercee it sevemsm s Mount, Black, Oil Tank, right & Left.... ..26-233 ... 21-3
Label, BEZEl .w.ve s ens Mount, cannister clip........c........ e 96106 . 2073
Left Contro! Assembly ................ Maunt, coil/engine...... 942007 .. 1453
Left side shift assembly.............. Mount, Headlight...... e ssrannne e 307023 s 19-3
Left side support tower shift cam.. Mount, lower, fuel tank... e 297801 L 1573
Left Timken Bearing Assembly ... Mount, plate, coil... e 392381 . 1443
Lens... Mount, Rear, Oil Tank Must Use Wlth 26 009 (No 19).“.......26—230 ....... 21-3
Lens, Tallllght Mount, Rubber, License Plate..... 18-7
Lens, Taiflight ..... Mcunt, Rubber, Thick, Licgnse Plate. 19-5
Lens, Tarn Signal......... Mount, Turn Signal Lt oo s 1928
Lens, Turn Signal (Comes w/sorew No 10) 5 Mount, Turn Signal RIGT ..o 19-5
R TOF I meser e s S MOUNE, UPET TUBT EANK et v 15-3
License Plate Mournting Kit ... oo w...2B- MOUNE, ZID UB v reiere e cmrsna s s e 96620 ... 7B
License Pfate Mounting Kit........ . Mounting Kit, fUel tank........coooe e
Lifter Black, Front, Non-painted..... ' Mufiler Body, Chrome........ 37404 8-3
Lifter Black, Rear, Non-painted.. Muffler body, chrome, rear....
Lifter Black Gasket, FIONM ..ot inemie e - - MUTFIET COTE .o T T T [ comm 9-5
Lifter Block Gasket, BAT v cerrrmem e siterestissssssssaneses Muffler, Body, Chrome, Front .. T TSR\ . SRR 9-5
Lifter Block, Front, BIACK oo .06 L Muffler, complete (19, 20, 21 & 28) (5 [/ R, e 37-302 e 9-5
Lifter Block, Rear, Black........cccococcecvmnineres Muffler, Complete Front ... e
Light, front fender, new style. Mutfler, PACKING ..o A 0B s 9-3
Light, front fender, New SIYIe ... Needle... it emeenememee ey ssnnnsnnss S SR 03-335...... 3-3
Lock Tab Neoprene Sleeve 3/4 X 1/4 .................................................... A1-307 ....... 12-5
Lock Tab ... . Neoprene S1Eeve 347X 17 o mmeecereseoneenscsssssnnssssssenrveeid1-306 v, 12-5
Lock Tab {pack of 10) .............................................................. - © NEUEEAD SWALEN oo st 10-490....... 27-3
Lock Tab (pack 0f 10} ...ccccvecvinne 2 Nipple, 3787, Ol LING, . cceeevovvconeenimrensesmens s
Lock Tab, 1/4” Double Bolt I NUE A28 eoeereeeesvs e et s e s 03-620........ 8-5
Lock washer 5/16 oo . 3 Nut Hex 5167 Nylock ..........
Lock, Tab L Nut hex jam thin 77614 2. 10-085 ... 275
Lock, Tab........ Nut hex nylon 3/47-16 .. eeeeremeeeerernseneennrenn 10-041 275
Luckwasher 5/16 ....................................... | Nut iocking plate malnshaﬂ bell pulley .................................... 10-048 ....... 27-5
Lower Left Switch Housing o eoceevveicmiiie s UL, oo e ser et

Lower Push Rod Tube ......... - 2 NUE, /4720 NBX ovvreceeeeerrerceecerisseemees

Lower Right SWItEh HOUSING e et omieins s Nut, 3/8™-16 Nylock..
Lower triple clamp aSSEmBIY ..o e Nut, 5/167-24, nylock....
Lower triple Clamp aSSEMBIY ..o s sr e Nut, Acorn .. .
Magnetic drain plug... T Nut, acorn, 5/16 24 chrome

Main bearing assembly, rlghl Grean Nut, 360, BAB”, CHIOME crveeevreeviesiteemees et
Main bearing assembly, right, White .. Nut, acorn, 5/167, chrome.......
Main Bearing Retaining 1ing .......... Nut, Acorn, 5/16-24, Chrome ..
Main dISCHATGE tUDE .o eme e -3 £ Nut, Acorn, Chrome...........
Mainshaft... NUL, ACOTN, GIPDME . ooooseeetecerises s eeme e et
Mainshaft key “ AIUE, B ©eormsce s emevere e st see e e
Mainshaft left sme case beanng ............. 033 ... TONut, axle ..
Manifold Flange, Front............ Nut, Clutch Hub W|th Seal
Manifold Flange, REAT ..o i Mut, flanged, 3/8™-24 .......
Master Cylinder AsSembIY ..o £ Nut, hex, E T 0 Oy D OO PP U DT RR
Master cylinder Body ..o coreeeeereenens PENUL NEX, 121D v es s enesses e sssntssssssnss st
Master Gynger COVEE oo, Nut, hex, 14720 s

Mastar cylinder housing .. Nist, hex, 3/87-24 ..
Master cyiinder lid ... Nut, hex, 5/16".
Master CYINAEr LId e sene i Nut, hex, 516" 18 metal iock08f52695




ALPHABETICAL INDEX DESCRIPTION / PART NUMBER / PAGE NUMBER

Finicn gear spacer.......
Finion shaft assembly .
Pinion shaft nut...
Finion shatft oil pump dnve gear ..

Piston Only, +.0107, Front...........

Piston Only, +.010", Rear
Piston Only, +.020", Front
Piston Only, +.0207, REAT ........oovvvoeeeeeoeeeeeoeeoo oo
Piston Only, Standard, Front,,. s ainas 00°041 . 8215
Piston Orly, Standard, Rear, ... s OB ERE Dty 8-15
Piston with Rings, +.0107, Front& Rear Set v 08-630 .., 8-15
Fiston with Rings, +.0207, Front & Rear, Set o
. Piston with Rings, Standard, Front & Rear, Set.....ooovvvoooo.... 03-638....... 8-15
Nut, Slotted 5/8™18...... T o e N « ;111 [N Pivat Assembly PONShE ......ooo.ooeeoeeoeeoeeo 41-340 ....... 12-5
Nylan button... s et JO0CEA8 Pivot assembly, polished st e 1040 L 1243
Nylon washer, neutral swﬁch ............................ 10-060....... e

Oil Line Separator (Qty required 2) .. e 29-930 Pivat hardware kit.
Ol pressure switch... o S 3 [0 R— Pivot the v,
QOil Pump Assembly, Complete B|llet I sant e 00-196....... Plastic Shipping Plug....
Oil pump shaft BUSRING vvveeeeeeeo, .G 03-612 Plastic Shipping PIUG........coos e evneeso
0il Seal ... 31141 L Plate Set ... e
0il Seal ... T, RN < o L Plate, Cham Tensroner
0ii seal 5th gear mamshaf{ v 105082 L Plug wire sef, black ...
0il Seal Left side Mamshaft .......................... 10-111....... Plug, Fork Tube......
Oil seal shifter shaft trans case ... - 10-095 .. Piug, FOrk TUDE....o oo

Qil Seal, FOrk TUbe PIUG oo 408G L1010 1 1 SRS —
Ol Seal, Fork Tube PG c...v...eoeeeececoomreesesreneo31-089 e 135 PIUNGET SPIIRG vt
Ol Tank, Stainess STEel .ovov..cuvv oo cocsreseo 29-062 v 21-3 i

O0-iNg v T NN == . L+ S 8-21
.B6-104 ..., 6-3
O-ring 1%"E ... e OSRSR Rivisseerns 3-3
0-ring dip stu:k ST e .. 10-088 ... 27-7
0-ring, 1%" 0.d. x 1/8 thlck e e s 092360 L. 8423 ;
0-ring, Buna-N, 7/8” 0.d. x 1/8 thick ...................................... 09-036....... 26-3 ¢
0-ring, Intake MANIFOI ... ....oooeooeoorrooo 08-634 ....... 8-13
0-Ring, Lower 7/8” x 1007 ... ...09-264 ....... 8-19
O-ring, Middle 6757 % .1007... Pump actuater arm.........
O-ring, Slider Tube PIUg .....ovvv.eooer Pump actuator lever .......
C-ring, Slider Tuba Plug oo, PUMP adjUSTET SCIBW ..o..ovvvveveee oo
O-Ring, Upper 675 X 185 oo Pump body assembly Billet... 5

Outer COVEF ClID w.eevereror et Pump bedy assembly, cast - rion repiaceable
Outer Primary, Polished..........co.......... Pump body gasketmylar
Quter primary, polished, Seout, Spirit ... Pump body gasket-Paper...
Outer Ramp, cluich release ............. Pump cap assembiy ......covveenen, crienss 970
Outer Ring, CHIOME..cccvveeoeeoeeeo Pump cap 0-ring..covevveeevsnann.
U112 T PUFIE GAR SCIEW cevvvneeomev et e eeeestsess e oo
Cverflow NOSE.......ooooo et 03348 PUMD GOVET ASSEMDIY «..voeece oo sesrees s oo
Packing, fiberglass .. T T . /. . Pump cover assembly Billet ...
Pad {CUL 10 §IZ8) vvovmevever et Pump cover gasket-mylar....
Pad Retainer BOlt...........covvveroeeoees oo oeesssese oo 50050 o - Pump cover gasket-paper....
Pad Retaining Bolt.......cc..coooovveeceece v 50-050 Pump drive gear 24th .. w8221
Pedal pivot, 1100 ..o Pump pushrod... s 3
PEO, S LBVEE ..o e Push Rod Adjustable set of 45 e 01079 L 819
Pateack:in Pushrod ... cremeremnrennnn 41052 L 16-3
Pin Dowel .39 o, Pushrad Cover Assembly Qty? Includes1 9 11. ...... 01-167 ....... 8-19
Pin, Dowel ..o Pushrod Cover Assembly, Qty 4, InGludes 2-5, 7o 04-100........ 8-19
PN, DOWEL oottt Pushrod O-ring kit, Qty 4, Includes 1, 6, 8......... .09-008....... 8-19
Pin, pushrod.. Quad-seal mainshaft Bearing ..o 11-544 . 27-
Pinion Gear......... Race & bushing Set (NO. 7 & A).c.eeeeerrree e, 03-408....... 8-17
Pinion Gear (RED) Race Set (N0. 5 & 6)...oovvceeee, .08-407 ... 8-17
Pinion gear nut Race Steering Stem.............. 19-941 ... i4-3

Nut hex, 5/16™ 18 nylock...
Nut, Hex, 7/16™14........... v 96-867 ...
Nut, Jam 516724 ,......... weeiir e 36848
Nt JAM, 51624 oo 96-848 ......
Nut, Jam, Nylock, 17420 1o . 96-883 .
NUL KA1O0K, B/TE™18 oo 96-236 .........
Nut, mainshaft sprockst PUIEY vt 1 0-107
Nut, Nylock L e WY - .~
Nut, Nylock, 3/8™16. e e 962725
Nut, nylock, 3/8~24...... e, 06028 ...
Nut, Nylock, 511618 ... -..97-110
Nut, Nyfon, Speednut 96158 L
Nut, Slotted 5/8™ 18...ccooeeevo, ....96-85%

Pressure Plate .,
Primary, inner, Black Spmt ....... 7 2-004 ...
Primary, inner, Polished, Scout ... .
Primary, inrer, pelished, Scout, ScoutDLX Spmt
Primary, inner, black, Spirit DLX.......ooooveeeoeoeseeseon o 722331 23-5
T R, . i | 28-5
PUley, 65 TOOMN . oovvvr e 77-019 ... 25-9

e §-21
8-21
o 8-21
8-21




TN

aAp) ALPHABETICAL INDEX DESCRIPTION / PART NUMBER / PAGE NUMBER

R

rer 50061 oo 5 ROWOT BIAKE FFONE oo sossnsssreee e e 50102
ROLBE CUP coovoeevrec s seceesvessenesesssesseersseeecrsnnsecennmnsssnssnren e 00120 7
Rotor with washers ........... s e ane s en g senme eyt en i an T 94-102 .........
ROtor, Brake, front. oo e srsnsssnisins e erimnnann: 90-102 0
Botor, Brake, REAr ..o eesneremesnnemsessmssnresornnennennnn00- 103 s
Rotor, Brake, Rear......ooocvviim e
RUDDEF BOOL oo
Rubber Bumper Mounts, Oil Tank
Rubber gasket ..............
BUDDE FGASKET i i svesmissnaniris s sevses ssiivevss s 09-033 ...
Rubber Mount, Taillight e reresesnenssenssene e 00-08F i

P RUDBEN, Dash LINB oo s 26-450........
. Serow, #4 3/8” Phillips e S 17 N
Screw, #4 x 3/8” Phillips Flamead R s 96-230 .......
Screw, #4 x 387 Phillips FlatHeat SMS, Z ovvevveeeienceninnnn. 36-230
Serew, #4-48 Unf X 57167 oo e 38136
Screw, #4-48 unf x 5167 i enerinn emmmmass o LS 96-136.......
SEraw, DACKPIAIE .....ovvcroncreeeeenseens e 0= 1B
2T ol oL o T O, 94-034 ... /- Screw, Breather .............. A TS LG00-114
Relief valve ............ Screwi, hex, 1/47-20 x 1/27, 7ing, grade b ............
Relicf VAIVE SPRIND .....oooree v e e sebsbre e 03-546 ....... - ¢ Sorew, Quter Ring .o vevincincennens NI 1S
T [T 0 TIPSO 2 | (U Screw, Oval, Countersunk, #8 ...
BAAINING TG i s s s s s 10-069 Serew: PH, SPB B v B s i 96-245
B T 1110 11 T TR SO 10-072 ... Screw, roundhead, #10-32 x 3/87 w/housing only ................ NA e
REtAINing RiNG .....cvoov e ceererecicnreseeies s enesisenencseims e 00 = 164 Screw, roundhead, #10-32 x 3/8" w/llousing Only................ 17 L S——
Retaining ring (IFARAROT) ..o i e 10-067 Screw, sct, M6-1 x bmm .. seessmsnsrsomensanssasgansnsseas s S AR S
Retaining ring clutch release ramps ... ix Screw, socket head cap, 5/1F 18 X I/ TR 2 o
Retaining ring Main & countershaft.................. . 10-068 ... 2 Berew, Talllight, LENS .. 96-550
Retaining ring mainshaft case bearing ....... . Screw, Taillight, LEMS . er o correeresssessemsrenssemssssssvanseneesereeeeenen 36500
Retaining ring shift cam ... .10-073 Soiew, TIMINg PIETe ..o..ocvireeece e eemeereriscsrrenennenn 002095 s
Retaining ring shift lever arm .. SOIBWS B = 32 X 1727 oeeeeeeeesrismeeresemenrenrernesseneeeneen00-049 . B
Retaining ring, exhaust..... 58l T R T 24-334
Retaining Ring, Ol Sl —— NAA ..o ALt evnmen e £ 12004 L 235
Retaining Ring, Ol SEal...e e oomererriecmrerecemnnerecinecmimeecmnen N G5 BSEE e e N AR R L.71-004
HBHIIN GHVE GBAT......ooe.cvereecenri e i 03-538 § BBAL et L7189
RetUrnallar QBT o n s s i st s DG DO F sesnsen Seal..... ...71-189
Right Control ASSEMBIY ... A1-072 Seal, Dnve Shaft ..08-350 ...
Right main DEANNG FAGE e s 03-600 Seal, gasket, rocker cover .. ....09-363
Right side brake asSEMBIY. ..o 41079 Seal, Wheel............. 24-334 .......
Right side support tower shift cam ..o 10014 SAl WHEEL. oottt e 24-334 ...
Rim Strip 167.. BSOSO RUPVIUVTORIO s~ I § BV Seal, Wheel... R e e E PG O e
Rim Strip 167, Ct,nter Ak 22171 BT SBAE ... T R 03-336 .oer.ovn, 3
Rim Strip 167, Side ValVe ..o . Seal o-ring... oo eeeteserorers s 03-334
Him Strip, 197 s I Seat, fringed, SpmlDeluxe ...................................................... 62-097
Rings only, +0107... ...08-648 ....... Seat, plain, Spirit S1ANAI ..o 522096
Rings only, +.0207... ....08-649 ....... SBAL, SOI0 e e smssmmesmepaeiibodiisii T i sesivasssagtiossvensr DO P vvranes
1Rings only, STANCArd ..o, S | 08-647 ....... 8- SAtSEraW TR0 v s s e s s e 96-341.........
RiSers ....ocevveeeveeees n39-047 Sot serew, 1420 X 3/8 e 9 1307 e
Risers .... 39-047 Set screw, /4720 x 3/87.............. n31-307 ...
Rivet, 1/87x 1/47 .. SR .| (|11 S Shail, rocker arm... - ...01-199
Rocker arm kit, gty of4 arms.. cevnrrrme e eerrareene e 045107 Shaft, rocker arm, klt qu Df 4 shafts.., ..... 01-198......
Raocker arm, front exhaust/rf,ar |ntake ............... o 04-108 SHES 14 20 X 1% oo eescercsss s rersnnsnnssrnseenere e eneen 007002 e
Rocker arm, frontl intake / rear exhaust................ ..04-109...... SHGS 174720 % 147 ChIOME oove e

Rocker cover kit — dic cast aluminum, pelished... LL00-185 L SHGS 144720 X 5/87 CRIOME 11oveveie et cianre e

Rocker cover, die cast aluminum, pelished....... LG08-011 SHES BB T8 5T rnuna ivives vivssvss vrssssvisss s st sarvigs svsss

Rod Bearing retainer....... T oree 03-409....... i SHOS B/1B =18 X 1 e

Rod roller bearing set N/S .. rvreerennn 03-412 = SHGS 516724 X 1 ChIOME ocovvvvvovereremneseeseeeees e eseesaniiinss

Rod Wrist pin bushirg.... e 03-404 SHES THBS A X 17 i s st

Roll pin shift cam foHowar sprmg PIM e 10-087 SHESE-320 TS5 s v v it s s vt

Roll pin Trans case bearing ROUSING.......cc..oovicvccecsie v 10-097 SHCS, 17213 % 2% e
Roll Pin, shift cam towers and clutch releadse cover...........w 10-082 G BHES, 172713 x VA7, CRIOME i

Rear Cahper Bracket
Rear Cylinder with Plston & R!ngs gloss h[ack (Smut/Spmt) 03562 8-11
Rear Cylinder with Piston & Rings, gloss black w/pnlished fing (Chief) ..03-503 ..., 8-11
Rear Rod Assembly (Rod, Racas & Wrist Pin Bushing}..........03-402 ... 8-17
BEar ROO RACE. c.oeieeevee et et iras s s e s nsres s 03-406 ....... 8-17
Rear rod roller DEANNG ... vveeeeeeee oo eearsreees s erenemeenn 0374717 L 8-

REBUINT KL ..o s i st et sy i 032348
FRHUCET B0 DBY s s anmmissammenramsarsnasmmren DO OB SR
REFEEt0T LBl s i vl 68-008
Reflector, Left N/A .. s e 08-008
Reflector, iicense plate support Lanada O e 17acd 1) | e
Aefloctar, ticense plate support, LS. 68-065 .......
RBHAEIOE BB e vt i DO 00 Fesseir
REfEEtos REGcnmmmmassnmmsmimmn .68-059 .......
Reflector, Right......ocooiicein i
Reflector, Right NAA ..o i
Reflector/License Plate Suppor, Canada ... 68-050
Reflector/License Plate Support, U.S...




ALPHABETICAL INDEX

SHCS, 1/4™-20 x 1*, with washer ...
SHCS, 174720 X 2% oo
SHCS, 1/4™-20 x 3”...

SHES, 1/4™20 x 3/4” et eeh b ettt eeon
SHCE, 1/47-20 x 3/4”, W|th Iock patch
SHCS, 1/4™-20 x 3/47, with 10K pAtCH . oovveeoveooso,
SHCS, 1/4-20x 15"
SHCS, 1/4"20x 1.5™
SHCS, 1420 X 12 v,
SHGS, 1/4™-20 x 172"
SHES, 14720 X 17 oo
SHCS, 1/4%20x 1”..
SHCS, 1/4™=20 x 1%”
SHGS, 1/4-20x 2,257,
SHES, 114720 X 2.25" ..o
SHCS, 174720 X 2% oo
SHCS, 1/4™-20 % 5/8"....
SHCS, 1/4™20 x 5/8". et et
SHCS, 17420 x 5/8~ black rmde

SHCS, 1/4™-20%x 3/4 ...
SHCS, 10-24 x 1/2”
SHCS, 10-24 X /27 oo
SHES, 378718 T2 oo eeteenee e
BHES, 378718 X 14 vt oo
SHCS, 3/8™-16x1"...
SHCS, 3/8™-16x 1~

SHES, /8716 X U oot
SHECS, 31816 X 1" e
R Lo
SHES, 5716 ™18 X U7 oo
SHGS, 5/167x 1.25” w/Palch....
SHCS, 51167 x 1,25  w/Patch....
SHCS, 51618 X 17 e
SHES, B/16™18 X 17 oottt
SHES, BAB™18 X 17 ot eeeeeees e omeee e oo
SHCS, 5/16™18 x 14",
SHGS, 5A16™18 x 147...
SHCS, 5116™18 x 14”
SHCS, 5/16™18 x 1%"..........
SHCS, 511618 x 1%~ w/center hole
SHES, 5/16™18 X 15 WM0IE cooovvooee e,
SHGS, 5/16™18 x 14", with patchi ..o
SHCS, 5/16™18 x 3/4”
SHECS, 516™18 x 3/4"...
SHCS, 5/16™18 x 7/8"...
SHES, B/1B ™18 X 7/B” oo
SHES, bmm - .8 x 10mm
SHEGS, BMM=8 X 10N oot
SHGS, 7718 14 X 17 oo
SHGS, 8mm-1.25"x 25mm...
SHCS, 8mm-1.25"x 25mm
SHCS, Chrome, 1/4™-20 X 17 euvere
SHCS, Chrome, 511620 X 247 ooooeeeeoeeeeeeeeeoe oo
Shift arm spacer
Shift arm, polished .
Shift cam foilower ..
Shift cam left support tcwer hearmg oz
Shift cam right support tawer DEarNg... ..o ceeoeeeve o,
Shift FOrk Shaft...eoees e

DESCRIPTION / PART NUMBER / PAGE NUMBER

. Shift lever
. Shift Linkage Lever Polished
Shift linkage lever, polished..................
L L OO
SOt RO 1127t
Shift Rod Assembly 11%”
Shift rod assembly, 14~
Shift red, 1147
Shift shaft paw! Pin......cooceeeceoeee o,
Shifter Sam
SHIFtEr CAM PAWLc. oo
Shifter fork 18t-2nd GEAT ..ot
. Shifter fork 3rd-5th gear
Shifter fork 4th gear ...
Shifter shaft asssmbly ....
Shifter shaft spring
Shim Kit

Shim, 520x 880 X 025 S S
Shim, .620 x .880" x .050", 8.5......
Shim, .620 x .880"% 0757, 3.5 e
Shack absorber ..o
Shoe, Chain Adjustment ...
Shoulder Bolt, 10-24 x 13/8
Side shaft mounting bracket, black anod:zed
Silencer, Bracket ..............

Slegve, heat ...
Sleeve, neoprene 1 X 1/
Sleeve, neoprene, 3/4"x 1~
Sleeve, neoprene, 3/4” x 1/4”
Sleeve, neoprene, 3/8”x 17
Siotted pan hd screw 10-32 x 1/4”..

Snap Ring...
Snap Ring.........
Snap Ring (W|th hub assembly onI )...
Snap Ring Corclip EX35 ........
Soc hd 516™18 X 17 oo
Sec hd plug /16727 c..ove
50C hd Plug 1/8™27 ce.oeeceeeereene,

SOlENOIE s,

L] L e
T e
L
S Lo OO
Spacer ...
Spacer ......

Spacer 1.125"0.d x 7607 1.d. x .602” length, Rear Wheal,
BIACK POWHET GOAY..oovveeee et

Spacer, 1.417 length ..
. Spacer, 1.687 length ..............
Spacer, 1.75" [ength
Spacer, 1/4” thick ...
Spacer, 1%7-3/4" x1/2 T L T —
Spacer, 3/47id. x 1%~ od xm Iength
L Spacer, 51671d x 1/270d X 1/271ength ..o
+ Spacer, 5/1671.d. x 1/270.d. x 1/2”" length ...
Spacer, 5/1671.d. x /2" 0.d. x 1/4” length ...........

SPACEL, AKIE 11 oo
B Spacer, Axle, 127 LeNGI oo

i d=3
e 423
....... 8-13
- 8-
B8-21
....... 25-3
.81
26-3
13-3
e 135
.. 28-3
16-5

.. 28+
285
.. 13-5
13-3
13-3
o 12-5
28-5
.. 13-5
12-3
12-5
.. 19-3
28-5
28-9



ALPHABETICAL INDEX

DESCRIPTION / PART NUMBER / PAGE NUMBER

2= Support, rocker arm, die cast..
.1 Swingarm, Black, Scout/Spiri:.
Swingarm, Red, Scout.........
Swingarm, SilVEr, SCOUL ...t ien e e
Spacer, halt pulley ... Swingarm, WHite, SCOUT ... s seeene
Spacer, Black... i Switch...

Spacer, Breather Screw Smog ........ . Switch, Brake Lrght

Spacer, countershaft... S Switch, Homn, HifLo Beam
Spacar, Iowerfueftank 060”x1“xT 5 S. S Switch, ignition.......e...
Spacer, lower fuej tank, .100" x 1" x 1.5, SS = Switch, Left Turp Signal ..
Spacer, Mainshaft.........ovevee v SWItCH QMO Start e s e
Spacer, oil seal ... “ Switch, Right Tum Signal.......cceivveceie e e
Spacer, il seal ......... WAL . T- CONNECLON oo e
Spacer, Preload 4127 ... Taillight Body ........

Spacer, Preload, 412”. = Taillight Body N/A................
Spacer, Rear pulley, Alumlnum 100 Thrck : Taillight Housing ASSBMDIY we.vvvveveevnreriies it
Spacer, Rear wheel, 118™-3/4"x 1/2”. 24039 28-9 & Taillight Wire...
Spacer, Wheel Bearing 4.4207............. Tappet guide housmg gasket front
Spacer, Whesl Bearing 4.4257..... Tappet guide housing gasket rear.....cooeve v e,
Spacer, Wheel Bearing 4.4307..... - Tappet guide housing gasket set .....

SPACEL WHIE . st oo Tappet Lifter, Hydraulic................

SPACELREU .o e et e T-bolt elamp, 134~ ......
Spacer,Silver............. Teardrop Headlight .........c..oco e s
Speadnut, 1/47-20 ... = Tes, Drake . “
Speedo pickup plate ............. - Threaded, Flttmg. Adaptor 1/2 13 X 5/8
Speedometer, glectronic, K.PH. ............. it Throtile Blale st sy
Speedometer, electronic, M.PH. ............ Throttle Plate Screw . o
SPlash UAFD s s Grm s s s Throttle return SPrNG ..oo.ooceev et ser e sere e
Splash guard SHap ... e . 89-309 L TRrOttle Shaft. .o
SPEBAMEL oo e B1-140 Thirottle:shaft [oCKWABHET e mmmnmimmmanmmrmas v
SPMING e ses e e semee s serecssnsnnerns 04-105 Jhinetileshialt Al rsmssammmmmmsmransasm
Spring.... Throttle shaft nylan washer.
Spring.... Y T T O TS Throttle spool...
Spring.... arvmrsrernrensrisee e nnseeesesses e £ 17108 Thrust washer 01? thrck shlﬂ cam.... 5
Spring plaie shrft Ievershaft Thrust washer 0207 thick shift cam ... vcevireee 11-573 27-7
Spring, KickSTand v et s Thrust washer 0227, ... eeeieeeeen. 1 1°074 277
Spring, Shift cam follower Thrust washer 0257 ... 1 1°075 217
Spring, Shift shaft pawl.........cccooeecies e Thrust washer 0287 ..o 1 1076 27-7
SPING, 0P QUL ovvvecrerer et Thrust washer .0317.... ;

SPHNG, 10D OUL oot ettt sae FRrSEWaShER035 s nmmnmemmmsavirmmmemmimiig

Sprocket shaft a8SembBIY ... e = Thrust washer 0897 e e e

Sprocket shaft nut........... Thrust Washer. ... i

Sprocket shaft oif seal ............. THEUSEWESHET aome s s !

Standard control tip polished ... Thrust Washer .050".
SRR BIACK 1eeme e et Thrust Washer 055",
Starter;PolShed e nepmm e - Thrust Washer .060".....
SO P S CIEWE e st R TR Thrust Washer 085 ...
Std. Pan hd, SCrEW .oueveeerr et s ThruSTWasSHEF 020" o ey
Steel ball, clutch release ramps TIMINGZROIE PIUG. e immssrsimsammmsssri s
S L I ——— Timing Mech. Screw...

Stem bolt COVEN ..o Timing Plate... .

SEEM DO COVEL 1ottt e Tire, Front, 100/90 19 Mrchelm Commander
SErAP, DEHEIY ccoe oot eee st s Tire, Front, indian Branded, MT90-16 71H, Splrlt...................21-024 ....... 28-7

Strut, Black.... Tire, Front, White Wall, MT-20H-16 74H, Spirit Deluxe............22-125 ... 28-7

Sl Relicssanenmmmmsnmmmssmeamsns Tire, Rear, Indian Branded, MT90-16R 71H, Spirit.................21-024 ... 28-9

SIUL, SIVET oot et e e Tire, Rear, Michelin... 21077 .. 285

SEUE WHITE oottt e e r et st Tire, Rear, Whitewali, MTQO 16R 74H TL 22-130 ....... 28-9 —
SHEACHIINEET v e sesnenn. 03617 ... &-11 TOP GLAMD oo s enas e e 32048 L 17-3

Supply drive gear... ..03-535....... 8-21 % Top clamp.... ettt et ennes s semessmns e ssesnmeseme e e sene e o 3048 v, 17-5

Supply idler gear ... 03534 ... 801 Top coliarwear plate snmRseTmnn R D861 B 8213
Supply/return hose fiting 1827 ..o e 03580 e 8-21 20 T, HADIE ClAMP oo 31170 ... 17-5

Spacer Axle, 1127,
Spacer, Bearing 4.420 ............................................................
Spacer, Bearing 4.4257 ..o vorivoeiee oo e seases e eeeos
Spacer; Bearing 2480 s v i st e e emer s




ALPHABETICAL INDEX

DESCRIPTION / PART NUMBER / PAGE NUMBER

Washer, Flat, 1/2”x 7/8"x 17, silicone coated ......oeoeee.. . .00-116 ... -

| Washer, Flat, 127 AN, GRIOME. oo reneneen s G891 . 245
Washer, Flat, 174" oo cveereseienn e 08-004 . §-93
Washer, Flat, /4" chrome .
= Washer, Flat, 1/47.............
Washer, Flat, 1/47......
Washer, FIaE, 147 BN ..ot 96-916 ........ 23-3
Washer, Flat, 1747 AN ..o iceeeeeecrssseerens . 96816 o 23-5
Washer, Flat, 1/4" AN ..o.oooooeeeeeeevoncssesrss e OB0T6 75
Washer, Flat, 1/4 " with .390 0.0 oo iririnnon . 85223 . 23-3
Washer, Flat, 1/4” with .390 0.0....
Washer, Flat, 1747, AN ..o
Washer, Flat, 1/4”, Chrome.............. .96-027 ... 6-3
Washer, Flat, 1747, Chrome, 6257 0.0 ..o 06-927 . 1925
Washer, Flat, 1/4", Ghrome, 6257 0.0, oo 96927 . 19-7
Turnsignal, Left Rear nght Front - Washer, Flat, 1/4%, nylon.... SNPR—.  :  [C ] S— 24-5
Turnsignal, Right Rear, Left FIOMY ... sveeerenrer o, .0 Washer, Flat, 1%47i.d. x 2.8” nd X 150 thlck.........................96-241 .......... 5-3
Upper Left SWHEH HOUSING c...ooo oo eme st .= Washer, Flat, 3/8”.....
Upper Push Rod Tube .o.......... 0 Washer FIat, 3787 oo e
Upper Right Switch Housing ... Washer, Flat, 3/87 ..ot

Vacuum spring diaphram ... WaSsher, FIat, 3/87 .. e svessseeseeen

Valve GUIE SBAL.....oovieirice e ecveeer s Washer, Flat, 3/87 ..ot ceee e OB-895 22-3
B R T Washer, Flat, 3/87 X 1/8 " THIEK w.vocovecr e evraeerins 96-900.......... 2-3
Valve Guide, +.002". Washer, Flat, 3/87, chrome ..o 96-993 ........ 10-5
Valve Guide, +.003"..... Washer, Flai, 3/8” SAE, zinc -
Valve Guide, +.030”. Washer, Flat, /16", wimrinceeeeeenmeeeneeenenenn 08-005 i 8-23
Valve Guide, Std. ................. Washer, Flat, 5/16” Id x1 x1/8 thrck .................................. 96-896........ 15-3
Valve Seat, Exhaust 1.605" dia. Washer, Fat, 5167 1.d. x 17 % 1/8" thicK.. .o 36-023 15-3
Valve Seat, Intake 2.0007dig. ..o veeoee e sen, Washer, Flat, 5167 e ettt e

Valve spring bottom collar 8307 ifte...eceveveveeeee oo, Washer, Flat, 5167 .....
Valve SPIING KEEPET c..ve vt Washer, Flat, 5/167..........

Valve Spring Kit ... Washer, Flaf, 5/16”.............
Valve spring top.... Washer, Flat, 587 AN, ..o sesnrerer s,
Valve springs, IRNEr ..o, Washer, Flat, 5187 AN, ..o seer s,
Valve sprirgs, Middle ..o . Washer, Flat, 5/16” chrome ...
Valve SpriNgs, QUIBT ..o e Washer, Flat, 5/167, chrome ...
Valve, Exhaust 1.6057 dIa. ..o oo Washer, Fiat, 5/87.
Valve, Intake 2.000" dia. ... Washer, Fiat, AN., 1.’2 chrume s 909 S 24-3
Valve, one way.. Washer, Flat, AN, 1/4". 96916 22-3
Vent hose... Washer, Flat, A.N., Thin, 1/4 Chrnme .................................... 96-920.......... 6-3
Vent tube, fuel tank non-smaog blkes Washer, Flat, aluminum, 3/167 ..o 962333 10-5
Vent tube, fuel tank, smog bikes ............. L Washer, Flat, Chrome, 1/47w/ 7/1670.D.
Washer 1/47 Intarnal LOGK S5 eoesees Washer, Flat, chrome, 5/167........... ..96-898 ....... 26-3
Washer, Flat 1747 X 5/8” X 1167 ..ocoveeeceresenrevassess e 03550 Washer, Flat, copper crush, 5/167..
Washer, Lock 1/47 e, Washer, Flat, copper crush, 5187 ..o 33-204 . 1345
Washer, Lock 3/87.... Washer, Flat, Hardened, 587 ..o 96334 28-5
Washer Lock 5/167 ... Washer, Flat, Hardened, 5/8” ..o 96-334 L 28-0
Washer 1A% N cormmmsamanmms s Washer, Flat, rubber coverad, 1/4” ..o, 09-359......... 3-23
WASNET, DBAMNG ..ottt anr s Washer, Flat, Thick 3/8”.......c..o.......
Washer, COPRET CIUSH ..ot et Washer, Flat, thick, 3/871.0. .........
Washer, copper crush, TOMmM ..o s Washer, infernal star, 1/47, stainless steel .. *
Washer, Crain Plug, Flat, Nylon ... Washer, Internal, S1ar 57367 Z.v et
Washer, Drain Plug, Flat, Nylon ... veeeee. Washer, Large, FIat 5/167 .o 96-911 L 93
Washer, Flat 3/8” ... Washer, LoCK....cccoevviennnns

Washer, Flat 5/16”. .. i Washer, LoCK. ...

Washer, Flat, 1. 125 |d xW Ud X 100 thlck........_............96-844 wereenes D=3 Washer, LOCK ..o ceveee et

Washer Elal R, cmmmmammumemmmmssmass .. 15-3 Washer, Lock, #10
Washer, Flat, 1727 ...... 17-3 Washer, LOCK, 1727 e es st eosec e 96-002 14-3
Washer, Fiat, 1/2” 17-5 Washer, Lock, 1/27 ..
Washer; FIAL 1727 i i e eemnensasenes 14-3 Washer, Lock, 1/27..

Top, triple ¢famp......... sorasrrat O Q] s 17-3
Trans case black gloss.... L10-001 L 27-7
Trans case, nen-painted ... e 10-483 .. 27-7
Transmission Assy, Black, chrome covers, speedometer Sensor hole A0-129 ... 27-3
Transmission Assy, non-painted, chrome, speedomster sensor hole .10-14Q ........ 27-3
Transmission mount... .10-100 .. 14-3
Trapdoor Black gloss..........
Trapdoor main and countershaft bearmg
Tray, battery....
Trigger plate
Tube, fork ..
Tube, fark .. R
Tube, Front use wnh Mmhelm T|res
Turnsignal Kit......ooor. oo
Turnsignal Kit...




REFERENCE INDEX

EF-16

PART NUMBER / PAGE NUMBER

Washer, Lock, 1/47 CRMOME .o

Washer, Lock, 1/47 igh Colar. ... e 3-15
Washer, Lok, 1747 e v 037

Washer, Lock, 1/47 ...
Washer, Lock, 1/4”Chrome..........
Washer, Lock, 1/4”, Chrome..
Washer, LOCK, 3787 ..o e
WASHED, LOCK, 3/87 1 ovr v ceeeireremmsienisens et e crnnrsss s
Washer, Lock 3187 s s,

WESHEE LOCK, 387 s o s st

Washer, Lock, 5/167 ..
Washer, Lock, 5/167..
Washer, Lock, 5/167 ..
Washer Lack, 516 s aamnunnmmmasins e e
WASHEr AOGHE BB ™ vvisssvessssomioupiniivn s v ivsssnnsmsems prsms
Washer, Lock, 5/167, Ghrome ..........ccc......
Washer, Lock, 5/167, chrome ..o,
Washer, Lock, 7/167...
Washer, Lock, internal star 1/2 ..............................................
Washer, LoCk, INtemal, 1727 i
Washer, Lock, intermal, 3/4 ..
washer, notched, 5.5., B30 00 .o
Washer, notched, S.5., .6301id..... .
WHEHEEBEAIING s sy
Washer, SEr 147 et e
Washer, Star, 5/16". .
Washer, Star, mtemal Tooth 5/16 ch .................................
Washer, Steel .9377 od x .7127id x .0407 thicK vveeecvme
Washer, Steel 1.048 od x .8957id x 0317 thicK.....cceneeeveenns
Wheel, Assembly, Rear, Blackwall Tire, Spirit Standard.......
Wheel, Assembly, Rear, Whitewzll Tire, Spitit Deluxe ...
Whee!, Bearing & Race Set...
Whesl, Bearing & Race Set...
Wheel, Front, 167 Assembly(Hlm Hubs Spokes &Race)
Wheel, Front, 197, Assembly (Rim, Hubs, Spokes & Race), Scout.
Wheel, Rear, 60 Spoke, Assembly (Rim, Hub, Spokes & Race) .
Wheel, Rear, Assembly {Rim, Hubs, Spokes & Race), Scout,
WIre NAMESS Gl weeeer oo rcreii st i s e
WOOATUTT KBY.vs e ecrcr et sesns e s
WHSTDIN KBBPET i, it v b i s ssisssisivs s
Tl U0 B o e v 0T 8 1 S S S S

ceeee.-.36-805
....96-9058
.86-905
.86-905
...56-906.........
...96-006
..96-938...

96-909

96-913

96-909..........

31-304..........
TN 1 1 A,

50-029..........

96-906

95-228

04-101

..96-907 ...

00-01Z.........

-.21-952

21-953.........

ween24-333
e 24-333.

.-21-950

03-422

08-650..
08-651..

21-007.........
21870
.21-002
L00-057..0 e

e A%h

£

E

T




